SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11n (HT-20) Channel 44 - Chain 1

. Agilent 18:08:26 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.224 38 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -1.891 dBm 535000000 Gl
Log )
18 StartFreq
dB/ 1 5.19500008 GHz
Offst k'
5%‘7 Stop Freq
5.24500000 GHz
CF Step
5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5220 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-20) Channel 44 - Chain 2

. Agilent 18:07:53 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.214 28 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -2.781 dBm € 32000000 GHa
Log N
18 StartFreq
dB/ 1 5.19500008 GHz
Offst 2
5%‘7 Stop Freq
5.24500000 GHz
CF Step
5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5220 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11n (HT-20) Channel 48 - Chain 0
¥ Agilent 18:09:45 Oct 23, 2010
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PSD Plot on 802.11n (HT-20) Channel 48 - Chain 1

. Agilent 18:10:25 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.246 65 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -1.822 dBm £ 34000000 Gl
Log )
18 StartFreq
dB/ 1 5.21500088 GHz
Offst 4
5%‘7 Stop Freq
5.26500008 GHz
CF Ste
500000068 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5248 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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PSD Plot on 802.11n (HT-20) Channel 48 - Chain 2

. Agilent 18:11:68 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.234 28 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -2.401 dBm £ 34000000 Gl
Log )
18 StartFreq
dB/ 1 5.21500088 GHz
Offst A
5%‘7 Stop Freq
5.26500000 GHz
CF Step
5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5248 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-20) Channel 52 - Chain 0

. Agilent 14:01:49 Hov 1, 2018 RL Freq/Channel
Mkrl 5.266 15 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 3.887 dBm € 26000000 Gl
Log N
18 : StartFreq
dB/ 5.23500000 GHz
Offst
3% Stop Freq
5.28500000 GHz
CF Step
— . 5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5260 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11n (HT-20) Channel 52 - Chain 1

. Agilent 14:11:51 Hov 1, 2018 RL Freq/Channel
Mkrl 5.267 25 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 3.265 dBm 5 26000000 Gl
Log )
18 3 StartFreq
dB/ 5.23500000 GHz
Offst
ﬁg Stop Freq
5.28500000 GHz
CF Step
5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5260 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-20) Channel 52 - Chain 2

. Agilent 14:04:23 HNov 1, 2018 RL Freq/Channel
Mkrl 5.265 88 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 2.799 dBm 5 26000000 Gl
Log )
16 1 StartFreq
dB/ g 5.23500000 GHz
Offst
ﬁg Stop Freq
5.23500008 GHz
CF Ste
500000068 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5260 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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PSD Plot on 802.11n (HT-20) Channel 60 - Chain 0

. Agilent 22:04:38 Sep 13, 2010 RL Freq/Channel
Mkrl 5.387 335 GHz Center Freq
Eg;m%@ dBm #Atten 26 dB 4.794 dBm 5 30000000 Gl
Log )
14 > Start Freq
dB/ 527750008 GHz
Offst
21
4B Stop Freq
5.32250008 GHz
CF Step
4.50000008 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5308 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-20) Channel 60 - Chain 1

. Agilent 22:05:39 Sep 13, 2610 RL Freq/Channel
Mkrl 5.366 255 GHz Center Freq
Eg;m%@ dBm #Atten 26 dB 3.336 dBm C 36000000 Gl
Log N
18 3 StartFreq
dB/ 5.27750680 GHz
Offst
21
4B Stop Freq
5.32250680 GHz
CF Step
L™ wenl| 4.58008008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On nff
Swp —
Center 5308 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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PSD Plot on 802.11n (HT-20) Channel 60 - Chain 2

. Agilent 22:07:22 Sep 13, 2610 RL Freq/Channel
Mkrl 5.3084 G35 GHz Center Freq
Eg;m%@ dBm #Atten 26 dB 3.897 dBm 5 30000000 Gl
Log )
18 $ StartFreq
dB/ 527750008 GHz
Offst
21
4B Stop Freq
5.32250008 GHz
CF Step
4.50000008 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5308 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-20) Channel 64 - Chain 0

# Agilent 20:27:37 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.326 85 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,822 dBm € 32000000 Gia
Log N
18 5 StartFreq
dB/ 5.29500008 GHz
Offst
3% Stop Freq
5.34500000 GHz
CF Step
o o 5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5320 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11n (HT-20) Channel 64 - Chain 1
¥ Agilent 20:26:54 Oct 19, 2010

R TS$|Freq/Channel
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#Atten 30 dB

Mkrl 5.325 43 GHz
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PSD Plot on 802.11n (HT-20) Channel 64 - Chain 2

# Agilent 20:26:07 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.323 80 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 2.785 dBm £ 35000000 Gl
Log )
16 1 StartFreq
dB/ & 5.29500000 GHz
Offst
ﬁg Stop Freq
5.34500008 GHz
CF Ste
500000068 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5320 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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PSD Plot on 802.11n (HT-20) Channel 100 - Chain 0

# Agilent 20:28:30 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.496 @5 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,739 dBm C.CA000000 Gl
Log )
18 o StartFreq
dB/ 547500000 GHz
Offst
ﬁé Stop Freq
5.52500008 GHz
CF Step
— 5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5500 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-20) Channel 100 - Chain 1

# Agilent 20:29:19 0Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.494 55 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,347 dBm C SRE00000 Gl
Log ‘ N
18 5 StartFreq
dB/ 547500000 GHz
Offst
3% Stop Freq
5.52500008 GHz
CF Step
Ly 5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5500 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
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PSD Plot on 802.11n (HT-20) Channel 100 - Chain 2
¥ Agilent 20:39:01 Oct 19, 2010
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Ref 28 dBm
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Mkrl 5.587 15 GHz
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PSD Plot on 802.11n (HT-20) Channel 120 - Chain O

# Agilent 20:32:41 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.606 75 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4.695 dBm 5 60000000 Gl
Log )
14 > Start Freq
dB/ 5.57500008 GHz
Offst
ﬁé Stop Freq
562500008 GHz
CF Ste
o 500000068 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5600 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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PSD Plot on 802.11n (HT-20) Channel 120 - Chain 1

# Agilent 20:31:58 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.685 6@ GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,853 dBm 5 60000000 Gl
Log )
14 > Start Freq
dB/ 5.57500008 GHz
Offst
ﬁé Stop Freq
5.62500008 GHz
CF Step
5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5600 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-20) Channel 120 - Chain 2

# Agilent 20:31:15 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.593 88 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 3.487 dBm C 60000000 Gl
Log N
18 Y StartFreq
dB/ 5.57500008 GHz
Offst
3% Stop Freq
5.62500008 GHz
CF Step
. || 500000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5600 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11n (HT-20) Channel 140 - Chain 0

H Agilent 20:33:27 Oct 19, 2010 R TS[Freq/Channel
T 5695 70 Rl e
Ref 20 dbn #htten 30 dB 5.645 dm [| SELer Fred

Log s

18 StartFreq

dB/ 5.67500680 GHz

Offst

ﬁé Stop Freq
5.72500880 GHz

e

CF Step
ol 5.06000008 MHz
#PFug Auto Man

168 —

WL 52 Freq Offset

$3 Fs 0.99900000 Hz

£ .

F%u)n Signal Track
On 0ff

Swp =

Center 5,708 08 GHz Span 58 MHz ‘

#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)

PSD Plot on 802.11n (HT-20) Channel 140 - Chain 1

# Agilent 20:34:16 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.696 6@ GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 5.304 dBm € 70000000 Gl
Log .
18 & StartFreq
dB/ 5.67500600 GHz
Offst
gé Stop Freq
5.72500000 GHz
CF Step
5.00000608 MHz
#PAvg Auto Man
168

WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track

On 0ff
Swp =
Center 5,708 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)

I
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PSD Plot on 802.11n (HT-20) Channel 140 - Chain 2

# Agilent 20:34:58 0Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.786 85 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,826 dBm € 70000000 Gl
LDQ N
18 5 StartFreq
dB/ 5.67500000 GHz
Offst
3% Stop Freq
5.72500000 GHz
CF Step
5.00000008 MHz
#PAvg Auto Marn
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5,708 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
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<Beam-Forming Off; 2x3>

PSD Plot on 802.11n (HT-20) Channel 36 - Chain 0

. Agilent 18:05:59 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.185 48 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 0,828 dBm C 13000000 Gl
Log
18 X StartFreq
dB/ b 5.15500088 GHz
Offst
5%‘7 Stop Freq
5.20500008 GHz
CF Step
5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
33 FS B.AAAREARE Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5150 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|

PSD Plot on 802.11n (HT-20) Channel 36 - Chain 1

. Agilent 18:06:36 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.185 85 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -0.677 dBm C 13000000 Gl
Log
18 StartFreq
dB/ x 5.15500088 GHz
Offst
5%‘7 Stop Freq
5.20500008 GHz
CF Step
5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5150 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
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PSD Plot on 802.11n (HT-20) Channel 44 - Chain 0

. Agilent 18:09:04 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.225 45 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -8.714 dBm 535000000 Gl
Log )
18 StartFreq
dB/ : 5.19500008 GHz
Offst
5%‘7 Stop Freq
5.24500000 GHz
CF Step
5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5220 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-20) Channel 44 - Chain 1

. Agilent 18:08:26 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.224 38 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -1.891 dBm € 32000000 GHa
Log N
18 StartFreq
dB/ 1 5.19500008 GHz
Offst k'
5%‘7 Stop Freq
5.24500000 GHz
CF Step
5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5220 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
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PSD Plot on 802.11n (HT-20) Channel 48 - Chain 0
¥ Agilent 18:09:45 Oct 23, 2010

R T
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PSD Plot on 802.11n (HT-20) Channel 48 - Chain 1

. Agilent 18:10:25 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.246 65 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -1.822 dBm £ 34000000 Gl
Log )
18 StartFreq
dB/ 1 5.21500088 GHz
Offst 4
5%‘7 Stop Freq
5.26500008 GHz
CF Ste
500000068 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5248 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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PSD Plot on 802.11n (HT-20) Channel 52 - Chain 0

. Agilent 14:01:49 Hov 1, 2018 RL Freq/Channel
Mkrl 5.266 15 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 3.887 dBm 5 26000000 Gl
Log )
18 : StartFreq
dB/ 5.23500000 GHz
Offst
ﬁg Stop Freq
5.28500000 GHz
CF Step
— 5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5260 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-20) Channel 52 - Chain 1

. Agilent 14:11:51 Hov 1, 2018 RL Freq/Channel
Mkrl 5.267 25 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 3.265 dBm 5 26000000 Gl
Log )
18 3 StartFreq
dB/ 5.23500000 GHz
Offst
ﬁg Stop Freq
5.28500000 GHz
CF Ste
5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5260 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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PSD Plot on 802.11n (HT-20) Channel 60 - Chain 0

. Agilent 22:04:38 Sep 13, 2010 RL Freq/Channel
Mkrl 5.387 335 GHz Center Freq
Eg;m%@ dBm #Atten 26 dB 4.794 dBm 5 30000000 Gl
Log )
14 > Start Freq
dB/ 527750008 GHz
Offst
21
4B Stop Freq
5.32250008 GHz
CF Step
4.50000008 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5308 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-20) Channel 60 - Chain 1

. Agilent 22:05:39 Sep 13, 2610 RL Freq/Channel
Mkrl 5.366 255 GHz Center Freq
Eg;m%@ dBm #Atten 26 dB 3.336 dBm C 36000000 Gl
Log N
18 3 StartFreq
dB/ 5.27750680 GHz
Offst
21
4B Stop Freq
5.32250680 GHz
CF Step
L™ wenl| 4.58008008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On nff
Swp —
Center 5308 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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PSD Plot on 802.11n (HT-20) Channel 64 - Chain 0

# Agilent 20:27:37 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.326 85 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,822 dBm £ 35000000 Gl
Log )
18 5 StartFreq
dB/ 5.29500008 GHz
Offst
ﬁg Stop Freq
5.34500000 GHz
CF Step
o 5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5320 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-20) Channel 64 - Chain 1

# Agilent 20:26:54 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.325 45 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 3.868 dBm € 32000000 Gia
LDQ N
10 1 Start Freq
dB/ L 5.29500000 GHz
Offst
3% Stop Freq
5.34500000 GHz
CF Step
— ol 5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
$3 Fs 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5320 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11n (HT-20) Channel 100 - Chain 0

# Agilent 20:28:30 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.496 @5 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,739 dBm C.CA000000 Gl
Log )
18 o StartFreq
dB/ 547500000 GHz
Offst
ﬁé Stop Freq
5.52500008 GHz
CF Step
— 5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5500 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-20) Channel 100 - Chain 1

# Agilent 20:29:19 0Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.494 55 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,347 dBm C SRE00000 Gl
Log ‘ N
18 5 StartFreq
dB/ 547500000 GHz
Offst
3% Stop Freq
5.52500008 GHz
CF Step
Ly 5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5500 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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FCC/IC RF Test Report

Report No. : FR0OO0823B

PSD Plot on 802.11n (HT-20) Channel 120 - Chain 0
¥ Agilent 20:32:41 Oct 19, 2010

R TS

Freq/Channel

Ref 28 dBm

#Atten 30 dB

Mkrl 5.686 73 GHz

4.695 dBm

Center Freq

#5amp
Log

260080880 GHz

18
dB/

e

Dffst
27

dB

StartFreq
5.57500008 GHz

StopFre
562500008 GHz

[l

#PAvg
168

Wl 52
53 FS

£t

FTun
Swp

Center 5.608 88 GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

CF Step
DOEERE6E MHz
Man

Do
=
o

=
= =
) = ‘
(=] ==
= =
w =0
=
= @2
= = hn
o8 a
o g
|m7¢ Te

PSD Plot on 802.11n (HT-20) Channel 120 - Chain 1

# Agilent 20:31:58 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.605 68 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4.859 dBm 5 60000000 Gl
Log )
14 > Start Freq
dB/ 5.57500008 GHz
Offst
ﬁé Stop Freq
562500008 GHz
CF Ste
500000068 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5600 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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PSD Plot on 802.11n (HT-20) Channel 140 - Chain 0

H Agilent 20:33:27 Oct 19, 2010 R TS[Freq/Channel
T 5695 70 Rl e
Ref 20 dbn #htten 30 dB 5.645 dm [| SELer Fred

Log s

18 StartFreq

dB/ 5.67500680 GHz

Offst

ﬁé Stop Freq
5.72500880 GHz

e

CF Step
ol 5.06000008 MHz
#PFug Auto Man

168 —

WL 52 Freq Offset

$3 Fs 0.99900000 Hz

£ .

F%u)n Signal Track
On 0ff

Swp =

Center 5,708 08 GHz Span 58 MHz ‘

#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)

PSD Plot on 802.11n (HT-20) Channel 140 - Chain 1

# Agilent 20:34:16 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.696 6@ GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 5.304 dBm € 70000000 Gl
Log .
18 & StartFreq
dB/ 5.67500600 GHz
Offst
gé Stop Freq
5.72500000 GHz
CF Step
5.00000608 MHz
#PAvg Auto Man
168

WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track

On 0ff
Swp =
Center 5,708 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)

I
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

Test Mode : 802.11n (HT-40) L/M/H Temperature : 25~27°C
channels
Test Engineer : [Lewis He Relative Humidity : |64~66%
<Beam-Forming On: 3x3>
o 802.11n (HT-40) v i
Channel | €duency Measured PSD (dBm) Pass/Fail
(MHz) Chain 0 Chain 1 Chain 2 |Summation €l )

38 5190 -3.74 -5.11 -5.64 0.02 2.15 Pass
46 5230 -2.64 -4.23 -5.58 0.79 2.15 Pass
54 5270 1.51 0.25 0.38 5.52 9.15 Pass
62 5310 -3.79 -5.52 -5.27 -0.02 9.15 Pass
102 5510 -4.77 -5.09 -5.75 -0.41 13.47 Pass
118 5590 1.64 0.88 -0.59 551 13.47 Pass
134 5670 -0.32 -0.71 -1.90 3.84 13.47 Pass

Note: The maximum composite antenna gain is 7.85 for 5150 MHz ~ 5350 MHz and 9.53 dBi for
5470 MHz ~ 5725 MHz; therefore the limits are 2.15 dBm for 5150 MHz ~ 5250 MHz, 9.15 dBm
for 5250 MHz ~ 5350 MHz and 13.47 dBm for 5470 MHz ~ 5725 MHz.

<Beam-Forming On: 2x3>

- 802.11n (HT-40) Max. Limits
Channel | T€quency Measured PSD (dBm) Pass/Fail
(MHz) Chain 0 Chain 1 Summation elem )
38 5190 -3.11 -4.39 -0.69 3.91 Pass
46 5230 1.29 -0.78 3.39 3.91 Pass
54 5270 1.58 0.03 3.88 10.91 Pass
62 5310 -3.68 -4.72 -1.16 10.91 Pass
102 5510 0.20 -0.19 3.02 15.23 Pass
118 5590 1.40 0.80 4.12 15.23 Pass
134 5670 1.34 0.99 4.18 15.23 Pass

Note: The maximum composite antenna gain is 6.09 for 5150 MHz ~ 5350 MHz and 7.77 dBi for
5470 MHz ~ 5725 MHz; therefore the limits are 3.91 dBm for 5150 MHz ~ 5250 MHz, 10.91
dBm for 5250 MHz ~ 5350 MHz and 15.23 dBm for 5470 MHz ~ 5725 MHz.
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Report No. : FR0OO0823B

<Beam-Forming Off; 3x3>

Frequenc 802.11n (HT-40) Max. Limits
Channel (l(\:]/IHz) y . Meas.ured PSD (d.Bm) - . Pass/Fail
Chain 0 Chain 1 Chain 2 |Summation

38 5190 -0.26 -1.61 -3.16 3.25 4.00 Pass
46 5230 -0.67 -1.89 -3.1 3.00 4.00 Pass
54 5270 1.28 -0.77 -0.91 4.76 11.00 Pass
62 5310 -3.79 -5.52 -5.27 -0.02 11.00 Pass
102 5510 -4.77 -5.09 -5.75 -0.41 17.00 Pass
118 5590 0.51 -0.49 -1.51 4.35 17.00 Pass
134 5670 -0.32 -0.71 -1.90 3.84 17.00 Pass

<Beam-Forming Off: 2x3>

o 802.11n (HT-40) N .
Channel tz:&t:_lezr;cy Measured PSD (dBm) N Pass/Fail
Chain 0 Chain 1 Summation
38 5190 -0.26 -1.61 2.13 4.00 Pass
46 5230 -0.67 -1.89 1.77 4.00 Pass
54 5270 1.28 -0.77 3.39 11.00 Pass
62 5310 -3.79 -5.52 -1.56 11.00 Pass
102 5510 -4.77 -5.09 -1.92 17.00 Pass
118 5590 0.51 -0.49 3.05 17.00 Pass
134 5670 -0.32 -0.71 2.50 17.00 Pass
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

<Beam-Forming On: 3x3>

PSD Plot on 802.11n (HT-40) Channel 38 - Chain 0

. Agilent 20:41:28 Oct 19, 2010 R TS$|Freq/Channel
Mkrl 5.198 19 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -3.736 dBm £ 19000000 GHa
Log
18 StartFreq
dB/ 4 5.14500008 GHz
Offst 9
5%‘7 Stop Freq
5.23500000 GHz
CF Step
9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
33 FS B.AAAREARE Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5,198 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|

PSD Plot on 802.11n (HT-40) Channel 38 - Chain 1

# Agilent 20:40:39 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.284 34 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -5.183 dBm £ 19000000 GHa
Log
18 StartFreq
dB/ 5.14500008 GHz
Offst L
25.7
4B Stop Freq
5.23500000 GHz
CF Step
9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5,198 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11n (HT-40) Channel 38 - Chain 2

# Agilent 20:39:54 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.196 48 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -5.641 dBm 5 19000000 Gl
Log )
18 StartFreq
dB/ 5.14500088 GHz
0ffst 3
25.7
4B Stop Freq
5.23500008 GHz
CF Step
9.00000008 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5,198 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-40) Channel 46 - Chain O

# Agilent 20:42:15 0Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.246 74 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -2.637 dBm € 33000000 Gl
Log N
18 StartFreq
dB/ 1 5.18500000 GHz
Offst 2l
5%‘7 Stop Freq
5.27500008 GHz
CF Step
9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5,230 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11n (HT-40) Channel 46 - Chain 1

# Agilent 20:42:55 0Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.247 19 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -4.225 dBm 533000000 Gl
Log )
18 StartFreq
dB/ 4 5.18500000 GHz
Offst 9
25.7
4B Stop Freq
5.27500008 GHz
CF Step
9.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5,230 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|

PSD Plot on 802.11n (HT-40) Channel 46 - Chain 2

# Agilent 20:43:33 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.216 58 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -5.579 dBm € 33000000 Gl
Log N
18 StartFreq
dB/ 5.18500000 GHz
Offst 3
25.7
4B Stop Freq
5.27500008 GHz
CF Step
g 9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5,230 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11n (HT-40) Channel 54 - Chain 0

. Agilent 13:59:53 Hov 1, 2018 R Freq/Channel
Mkrl 5.286 32 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 1.585 dBm €. 376000000 Gl
Log
18 1 StartFreq
dB/ N £.22500000 GHz
Offst
gg Stop Freq
5.31500000 GHz
CF Step
L 9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
33 FS B.AAAREARE Hz
£ .
F'I('u)n Signal Track
On 0ff
Swp =
Center 5278 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|

PSD Plot on 802.11n (HT-40) Channel 54 - Chain 1

% Agilent 13:57:51 Hov 1, 2018 RL Freq/Channel
Mkrl 5.287 18 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 8,253 dBm €. 376000000 Gl
Log N
18 A StartFreq
dB/ o 5.22500000 GHz
Offst )
3% Stop Freq
5.31500000 GHz
CF Step
1 9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5278 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11n (HT-40) Channel 54 - Chain 2

. Agilent 13:56:02 Hov 1, 2018 RL Freq/Channel
Mkrl 5.285 12 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 0,382 dBm 557000000 Gl
Log )
18 . StartFreq
dB/ o 5.22500000 GHz
Offst
ﬁg Stop Freq
5.31500000 GHz
CF Step
= 9.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5278 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-40) Channel 62 - Chain O

# Agilent 20:46:46 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.325 84 GHz Center Freq
Eg;m%@ dBm #Atten 36 dB -3.793 dBm 5 31000000 Gl
Lug N
18 StartFreq
dB/ 4 5.26500600 GHz
Offst [
26
4B Stop Freq
5.35580600 GHz
CF Step
200600600 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On nff
Swp —
Center 5,318 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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PSD Plot on 802.11n (HT-40) Channel 62 - Chain 1

# Agilent 20:47:28 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.323 59 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -5.528 dBm £ 31000000 Gla
Log )
18 StartFreq
dB/ 5.26500008 GHz
Offst 3
26
4B Stop Freq
5.35500008 GHz
CF Step
9.00000008 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5,318 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-40) Channel 62 - Chain 2

# Agilent 20:48:05 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.323 23 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -5.273 dBm € 31000000 Gl
Log N
18 StartFreq
dB/ 5.26500000 GHz
Offst 4
26
4B Stop Freq
5.35500008 GHz
CF Step
9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5,318 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11n (HT-40) Channel 102 - Chain 0

# Agilent 20:50:56 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.492 36 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -4.768 dBm 51000000 Gla
Log )
18 StartFreq
dB/ ] 5.46500000 GHz
Offst o
26.3
4B Stop Freq
5.50500008 GHz
CF Step
9.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5.518 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|

PSD Plot on 802.11n (HT-40) Channel 102 - Chain 1

# Agilent 20:50:16 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.524 22 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -5.894 dBm C.S1000000 Gia
Log N
18 StartFreq
dB/ 5.46500000 GHz
Offst L
26.3
4B Stop Freq
5.50500008 GHz
CF Step
9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5.518 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
SPORTON INTERNATIONAL INC. Page Number 1 230 of 691
TEL : 886-3-327-3456 Report Issued Date : Nov. 17, 2010
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PPD-AR5BHB112
IC : 4104A-AR5BHB112



SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11n (HT-40) Channel 102 - Chain 2

# Agilent 20:49:00 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.498 38 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -5.754 dBm 51000000 Gla
Log )
18 StartFreq
dB/ 546500088 GHz
0ffst 3
26.3
4B Stop Freq
5.55500088 GHz
CF Step
9.00000008 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5.518 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-40) Channel 118 - Chain 0

. Agilent 13:45:41 Hov 1, 2018 RL Freq/Channel
Mkrl 5.574 16 GHz Center Freq
Eg;m%@ dBm #Atten 36 dB 1.646 dBm 5 CORBB000 Gl
Lug N
18 1 StartFreq
dB/ & | 3 554580680 GHz
Offst
5%‘3 Stop Freq
563500000 GHz
CF Step
beell| 900080080 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 0.00000000 Hz
£ .
F%u)n Signal Track
On nff
Swp —
Center 5,598 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11n (HT-40) Channel 118 - Chain 1

. Agilent 13:42:49 Hov 1, 2018 RL Freq/Channel
Mkrl 5.577 31 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 0,878 dBm 5.S9000000 Gl
Log )
18 . StartFreq
dB/ o 5.54500000 GHz
Offst
5%‘3 Stop Freq
5.63500000 GHz
CF Step
i 9.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5,598 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-40) Channel 118 - Chain 2

. Agilent 13:47:04 Hov 1, 2018 RL Freq/Channel
Mkrl 5.577 48 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -8.593 dBm C 59000000 Gl
Log N
18 StartFreq
dB/ x 5.54500000 GHz
Offst
5%‘3 Stop Freq
5.63500000 GHz
CF Step
= 9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5,598 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11n (HT-40) Channel 134 - Chain 0

# Agilent 20:58:11 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.656 23 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -8.317 dBm 5 67000000 Gl
Log )
18 StartFreq
dB/ & 5.62500008 GHz
Offst
5%‘3 Stop Freq
5.71500080 GHz
CF Step
9.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5678 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-40) Channel 134 - Chain 1

# Agilent 20:57:19 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.657 84 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -8.713 dBm € 676000000 Gl
Log N
18 StartFreq
dB/ x 5.62500008 GHz
Offst
5%‘3 Stop Freq
5.71500080 GHz
CF Step
o L 9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5678 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11n (HT-40) Channel 134 - Chain 2

# Agilent 20:56:32 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.663 25 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -1.897 dBm € 676000000 Gl
Log N
18 StartFreq
dB/ 1 5.62500008 GHz
Offst KA
5%‘3 Stop Freq
5.71500080 GHz
CF Step
: 9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5678 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

<Beam-Forming On: 2x3>

PSD Plot on 802.11n (HT-40) Channel 38 - Chain 0

. Agilent 17:36:56 Oct 22, 2018 R T |Freq/Channel
Mkrl 5.286 11 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -3.109 dBm 5 19000000 Gl
Log )
18 StartFreq
dB/ 1 5.14500008 GHz
Offst Q
5%‘7 Stop Freq
5.23500000 GHz
CF Step
9.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5,198 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-40) Channel 38 - Chain 1

. Agilent 17:37:44 Oct 22, 2010 R T |Freq/Channel
Mkrl 5.287 81 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -4.389 dBm £ 19000000 GHa
Log
18 StartFreq
dB/ . 5.14500008 GHz
Offst O
5%‘7 Stop Freq
5.23500000 GHz
CF Step
9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5,198 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11n (HT-40) Channel 46 - Chain 0

. Agilent 15:31:37 Oct 21, 2018 R T |Freq/Channel
Mkrl 5.246 83 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 1.287 dBm 5 53900008 Gl
Log
19 i StartFreq
dB/ 9| 5.18500000 GHz
Offst
25.7
4B Stop Freq
5.27500008 GHz
CF Step
#Phvg e 99.@@@@@@@@ I;11Hz
108 s il
WL s2 ‘ Freq Offset
53 FS 6.06600008 Hz
£ .
FTun Signal Track
Swp On Wi
Center 5,230 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)

PSD Plot on 802.11n (HT-40) Channel 46 - Chain 1

. Agilent 15:32:24 Oct 21, 2018 R T |Freq/Channel
Mkrl 5.245 @3 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -8.781 dBm 5 53900008 Gl
Log
1@ Start Freq
dB/ L 5.18500000 GHz
Offst
25.7
4B Stop Freq
5.27500008 GHz
CF Step
#PAVY 99.@@@@@@@@ nHz
100 e il
WL s2 ‘ Freq Offset
S3 FS 000000000 Hz
£ .
FTun Signal Track
Swp On Off
Center 5,230 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11n (HT-40) Channel 54 - Chain 0

. Agilent 14:54:26 Nov 10, 2018 R T |Freq/Channel
Mkrl 5.282 87 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 1.576 dBm 557000000 Gl
Log )
18 . StartFreq
dB/ oLe 5.22500000 GHz
Offst
5%‘1 Stop Freq
5.31500000 GHz
CF Step
— 9.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
AA
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5278 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-40) Channel 54 - Chain 1

. Agilent 15:16:07 Hov 16, 2018 RL Freq/Channel
Mkrl 5.279 8@ GHz Center Freq
Eg;m%@ dBm #Atten 30 dB B.833 dBm €. 376000000 Gl
Log N
18 StartFreq
dB/ 5.22500000 GHz
Offst
3%‘1 Stop Freq
5.31500000 GHz
CF Step
v ky 9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
AA
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5278 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11n (HT-40) Channel 62 - Chain 0

. Agilent 15:35:01 Oct 21, 2018 R T |Freq/Channel
Mkrl 5.324 34 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -3.684 dBm 5 31000008 Gl
Log
19 StartFreq
dB/ 1 5.26500000 GHz
Offst o
26
4B Stop Freq
5.35500008 GHz
CF Step
#Phvg 99.@@@@@@@@ T1HZ
108 s il
WL s2 ‘ Freq Offset
53 FS 6.06600008 Hz
£ .
FTun Signal Track
Swp On Wi
Center 5,318 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)

PSD Plot on 802.11n (HT-40) Channel 62 - Chain 1

. Agilent 15:35:48 Oct 21, 2018 R T |Freq/Channel
Mkrl 5.322 87 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -4.722 dBm 5 31000008 Gl
Log
1@ Start Freq
dB/ 5.26500000 GHz
0ffst S
26
4B Stop Freq
5.35500008 GHz
CF Step
#PAVY 99.@@@@@@@@ nHz
100 e il
WL s2 ‘ Freq Offset
S3 FS 000000000 Hz
£ .
FTun Signal Track
Swp On Off
Center 5,318 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11n (HT-40) Channel 102 - Chain 0

. Agilent 15:37:35 Oct 21, 2018 R T |Freq/Channel
Mkrl 5.521 7@ GHz Center Freq
Eg;m%@ dBm #Atten 30 dB B.196 dBm 551900008 Gl
Log
19 . StartFreq
dB/ o 5.46500000 GHz
Offst
26.3
4B Stop Freq
5.50500008 GHz
CF Step
#Phvg — 99.@@@@@@@@ I;11Hz
108 s il
WL s2 ‘ Freq Offset
53 FS 6.06600008 Hz
£ .
FTun Signal Track
Swp On Wi
Center 5.518 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)

PSD Plot on 802.11n (HT-40) Channel 102 - Chain 1

. Agilent 15:36:48 Oct 21, 2018 R T |Freq/Channel
Mkrl 5.492 54 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -8.188 dBm 551900008 Gl
Log
1@ A Start Freq
dB/ o 5.46500000 GHz
Offst (
26.3
4B Stop Freq
5.50500008 GHz
CF Step
#PAVY —— 99.@@@@@@@@ nHz
100 e il
WL s2 ‘ Freq Offset
S3 FS 000000000 Hz
£ .
FTun Signal Track
Swp On Off
Center 5.518 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11n (HT-40) Channel 118 - Chain 0

. Agilent 15:38:27 Oct 21, 2018 R T |Freq/Channel
Mkrl 5.578 84 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 1.481 dBm 5 £9900008 Gl
Log
18 N Start Freq
dB/ < 5.54500000 GHz
Offst
26.3
4B Stop Freq
5.63500000 GHz
CF Step
#Phvg 7 99.@@@@@@@@ I;11Hz
108 s il
WL s2 ‘ Freq Offset
53 FS 6.06600008 Hz
£ .
FTun Signal Track
Swp On Wi
Center 5,598 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)

PSD Plot on 802.11n (HT-40) Channel 118 - Chain 1

. Agilent 15:39:16 Oct 21, 2018 R T |Freq/Channel
Mkrl 5.573 35 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 0,798 dBm 5 £9900008 Gl
Log
19 . Start Freq
dB/ S 5.54500000 GHz
Offst
26.3
4B Stop Freq
5.63500000 GHz
CF Step
#PAVY s 99.@@@@@@@@ nHz
100 e il
WL s2 ‘ Freq Offset
S3 FS 000000000 Hz
£ .
FTun Signal Track
Swp On Off
Center 5,598 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11n (HT-40) Channel 134 - Chain 0

. Agilent 20:11:17 Oct 25, 2018 R T |Freq/Channel
Mkrl 5.653 35 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 1.341 dBm € 676000000 Gl
Log
16 . StartFreq
dB/ o L | 5.62500000 GHz
Offst
5%‘3 Stop Freq
5.71500080 GHz
CF Step
- || 3.00000888 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
33 FS B.AAAREARE Hz
£ .
F'I('u)n Signal Track
On 0ff
Swp =
Center 5678 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|

PSD Plot on 802.11n (HT-40) Channel 134 - Chain 1

. Agilent 20:10:23 Oct 25, 2018 R T |Freq/Channel
Mkrl 5.652 63 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 0,992 dBm € 676000000 Gl
Log N
18 L StartFreq
dB/ - 1o 5.62500008 GHz
Offst
5%‘3 Stop Freq
5.71500080 GHz
CF Step
wofl| 9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5678 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

<Beam-Forming Off; 3x3>

PSD Plot on 802.11n (HT-40) Channel 38 - Chain 0

. Agilent 18:16:05 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.282 87 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -8.263 dBm £ 19000000 GHa
Log
18 StartFreq
dB/ & 5.14500008 GHz
Offst
5%‘7 Stop Freq
5.23500000 GHz
CF Step
9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
33 FS B.AAAREARE Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5,198 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|

PSD Plot on 802.11n (HT-40) Channel 38 - Chain 1

. Agilent 18:16:39 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.286 65 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -1.603 dBm £ 19000000 GHa
Log
18 StartFreq
dB/ 1 5.14500008 GHz
Offst
5%‘7 Stop Freq
5.23500000 GHz
CF Step
9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5,198 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11n (HT-40) Channel 38 - Chain 2

. Agilent 18:17:16 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.287 19 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -3.164 dBm 5 19000000 Gl
Log )
18 StartFreq
dB/ 1 5.14500008 GHz
0ffst <
5%‘7 Stop Freq
5.23500000 GHz
CF Step
9.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5,198 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-40) Channel 46 - Chain O

. Agilent 18:19:38 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.241 16 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -0.667 dBm € 33000000 Gl
Log N
18 StartFreq
dB/ x 5.18500000 GHz
Offst
5%‘7 Stop Freq
5.27500008 GHz
CF Step
4 4 9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5,230 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11n (HT-40) Channel 46 - Chain 1

. Agilent 18:19:04 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.246 65 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -1.894 dBm 533000000 Gl
Log )
18 StartFreq
dB/ 1 5.18500000 GHz
Offst 5
5%‘7 Stop Freq
5.27500008 GHz
CF Step
9.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5,230 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-40) Channel 46 - Chain 2

. Agilent 18:18:28 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.242 33 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -3.898 dBm € 33000000 Gl
Log N
18 StartFreq
dB/ 1 5.18500000 GHz
Offst 44
5%‘7 Stop Freq
5.27500008 GHz
CF Step
9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5,230 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11n (HT-40) Channel 54 - Chain 0

. Agilent 13:59:53 Hov 1, 2018 R Freq/Channel
Mkrl 5.286 32 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 1.585 dBm €. 376000000 Gl
Log
18 1 StartFreq
dB/ N £.22500000 GHz
Offst
gg Stop Freq
5.31500000 GHz
CF Step
L 9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
33 FS B.AAAREARE Hz
£ .
F'I('u)n Signal Track
On 0ff
Swp =
Center 5278 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|

PSD Plot on 802.11n (HT-40) Channel 54 - Chain 1

% Agilent 13:57:51 Hov 1, 2018 RL Freq/Channel
Mkrl 5.287 18 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 8,253 dBm €. 376000000 Gl
Log N
18 A StartFreq
dB/ o 5.22500000 GHz
Offst )
3% Stop Freq
5.31500000 GHz
CF Step
1 9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5278 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
SPORTON INTERNATIONAL INC. Page Number : 245 of 691
TEL : 886-3-327-3456 Report Issued Date : Nov. 17, 2010
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PPD-AR5BHB112
IC : 4104A-AR5BHB112



SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11n (HT-40) Channel 54 - Chain 2

. Agilent 13:56:02 Hov 1, 2018 RL Freq/Channel
Mkrl 5.285 12 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 0,382 dBm 557000000 Gl
Log )
18 . StartFreq
dB/ o 5.22500000 GHz
Offst
ﬁg Stop Freq
5.31500000 GHz
CF Step
= 9.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5278 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-40) Channel 62 - Chain O

# Agilent 20:46:46 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.325 84 GHz Center Freq
Eg;m%@ dBm #Atten 36 dB -3.793 dBm 5 31000000 Gl
Lug N
18 StartFreq
dB/ 4 5.26500600 GHz
Offst [
26
4B Stop Freq
5.35580600 GHz
CF Step
200600600 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On nff
Swp —
Center 5,318 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11n (HT-40) Channel 62 - Chain 1

# Agilent 20:47:28 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.323 59 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -5.528 dBm £ 31000000 Gla
Log )
18 StartFreq
dB/ 5.26500008 GHz
Offst 3
26
4B Stop Freq
5.35500008 GHz
CF Step
9.00000008 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5,318 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-40) Channel 62 - Chain 2

# Agilent 20:47:28 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.323 53 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -5.528 dBm € 31000000 Gl
Log N
18 StartFreq
dB/ 5.26500000 GHz
Offst 3
26
4B Stop Freq
5.35500008 GHz
CF Step
9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5,318 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11n (HT-40) Channel 102 - Chain 0

# Agilent 20:50:56 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.492 36 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -4.768 dBm 51000000 Gla
Log )
18 StartFreq
dB/ ] 5.46500000 GHz
Offst o
26.3
4B Stop Freq
5.50500008 GHz
CF Step
9.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5.518 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|

PSD Plot on 802.11n (HT-40) Channel 102 - Chain 1

# Agilent 20:50:16 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.524 22 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -5.894 dBm C.S1000000 Gia
Log N
18 StartFreq
dB/ 5.46500000 GHz
Offst L
26.3
4B Stop Freq
5.50500008 GHz
CF Step
9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5.518 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11n (HT-40) Channel 102 - Chain 2

# Agilent 20:49:00 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.498 38 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -5.754 dBm 51000000 Gla
Log )
18 StartFreq
dB/ 546500088 GHz
0ffst 3
26.3
4B Stop Freq
5.55500088 GHz
CF Step
9.00000008 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5.518 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-40) Channel 118 - Chain 0

. Agilent 13:45:41 Hov 1, 2018 RL Freq/Channel
Mkrl 5.574 16 GHz Center Freq
Eg;m%@ dBm #Atten 36 dB 1.646 dBm 5 CORBB000 Gl
Lug N
18 1 StartFreq
dB/ & | 3 554580680 GHz
Offst
5%‘3 Stop Freq
563500000 GHz
CF Step
beell| 900080080 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 0.00000000 Hz
£ .
F%u)n Signal Track
On nff
Swp —
Center 5,598 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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PSD Plot on 802.11n (HT-40) Channel 118 - Chain 1

. Agilent 13:42:49 Hov 1, 2018 RL Freq/Channel
Mkrl 5.577 31 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 0,878 dBm 5.S9000000 Gl
Log )
18 . StartFreq
dB/ o 5.54500000 GHz
Offst
5%‘3 Stop Freq
5.63500000 GHz
CF Step
i 9.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5,598 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-40) Channel 118 - Chain 2

. Agilent 13:47:04 Hov 1, 2018 RL Freq/Channel
Mkrl 5.577 48 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -8.593 dBm C 59000000 Gl
Log N
18 StartFreq
dB/ x 5.54500000 GHz
Offst
5%‘3 Stop Freq
5.63500000 GHz
CF Step
= 9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5,598 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11n (HT-40) Channel 134 - Chain 0

# Agilent 20:58:11 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.656 23 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -8.317 dBm 5 67000000 Gl
Log )
18 StartFreq
dB/ & 5.62500008 GHz
Offst
5%‘3 Stop Freq
5.71500080 GHz
CF Step
9.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5678 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-40) Channel 134 - Chain 1

# Agilent 20:57:19 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.657 84 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -8.713 dBm € 676000000 Gl
Log N
18 StartFreq
dB/ x 5.62500008 GHz
Offst
5%‘3 Stop Freq
5.71500080 GHz
CF Step
o L 9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5678 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11n (HT-40) Channel 134 - Chain 2

# Agilent 20:56:32 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.663 25 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -1.897 dBm € 676000000 Gl
Log N
18 StartFreq
dB/ 1 5.62500008 GHz
Offst KA
5%‘3 Stop Freq
5.71500080 GHz
CF Step
: 9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5678 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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<Beam-Forming Off; 2x3>

PSD Plot on 802.11n (HT-40) Channel 38 - Chain 0

. Agilent 18:16:05 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.282 87 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -8.263 dBm £ 19000000 GHa
Log
18 StartFreq
dB/ & 5.14500008 GHz
Offst
5%‘7 Stop Freq
5.23500000 GHz
CF Step
9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
33 FS B.AAAREARE Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5,198 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|

PSD Plot on 802.11n (HT-40) Channel 38 - Chain 1

. Agilent 18:16:39 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.286 65 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -1.603 dBm £ 19000000 GHa
Log
18 StartFreq
dB/ 1 5.14500008 GHz
Offst
5%‘7 Stop Freq
5.23500000 GHz
CF Step
9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5,198 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11n (HT-40) Channel 46 - Chain 0

. Agilent 18:19:38 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.241 16 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -0.667 dBm 533000000 Gl
Log )
18 StartFreq
dB/ x 5.18500000 GHz
Offst
5%‘7 Stop Freq
5.27500008 GHz
CF Step
9.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5,230 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-40) Channel 46 - Chain 1

. Agilent 18:19:04 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.246 65 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -1.894 dBm € 33000000 Gl
Log N
18 StartFreq
dB/ 1 5.18500000 GHz
Offst 5
5%‘7 Stop Freq
5.27500008 GHz
CF Step
i 9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5,230 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11n (HT-40) Channel 54 - Chain 0

. Agilent 13:59:53 Hov 1, 2018 R Freq/Channel
Mkrl 5.286 32 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 1.585 dBm €. 376000000 Gl
Log
18 1 StartFreq
dB/ N £.22500000 GHz
Offst
gg Stop Freq
5.31500000 GHz
CF Step
L 9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
33 FS B.AAAREARE Hz
£ .
F'I('u)n Signal Track
On 0ff
Swp =
Center 5278 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|

PSD Plot on 802.11n (HT-40) Channel 54 - Chain 1

% Agilent 13:57:51 Hov 1, 2018 RL Freq/Channel
Mkrl 5.287 18 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 8,253 dBm €. 376000000 Gl
Log N
18 A StartFreq
dB/ o 5.22500000 GHz
Offst )
3% Stop Freq
5.31500000 GHz
CF Step
1 9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5278 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
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PSD Plot on 802.11n (HT-40) Channel 62 - Chain 0

# Agilent 20:46:46 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.325 84 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -3.793 dBm £ 31000000 Gla
Log )
18 StartFreq
dB/ 4 5.26500008 GHz
Offst [
26
4B Stop Freq
5.35500008 GHz
CF Step
9.00000008 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5,318 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-40) Channel 62 - Chain 1

# Agilent 20:47:28 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.323 53 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -5.528 dBm € 31000000 Gl
Log N
18 StartFreq
dB/ 5.26500000 GHz
Offst 3
26
4B Stop Freq
5.35500008 GHz
CF Step
9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5,318 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11n (HT-40) Channel 102 - Chain 0

# Agilent 20:50:56 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.492 36 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -4.768 dBm 51000000 Gla
Log )
18 StartFreq
dB/ ] 5.46500000 GHz
Offst o
26.3
4B Stop Freq
5.50500008 GHz
CF Step
9.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5.518 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|

PSD Plot on 802.11n (HT-40) Channel 102 - Chain 1

# Agilent 20:50:16 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.524 22 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -5.894 dBm C.S1000000 Gia
Log N
18 StartFreq
dB/ 5.46500000 GHz
Offst L
26.3
4B Stop Freq
5.50500008 GHz
CF Step
9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5.518 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11n (HT-40) Channel 118 - Chain 0

. Agilent 13:45:41 Hov 1, 2018 RL Freq/Channel
Mkrl 5.574 16 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 1.548 dBm 5 £9900008 Gl
Log
18 1 StartFreq
dB/ & . | - 5.54500088 GHz
Dffst
5%‘3 Stop Freq
5.63500088 GHz
CF Step
ol 9.00000006 MHz
#PAvg Auto Man
169
WL 52 Freq Offset
33 FS B.6000060E Hz
£ .
F'I('u)n Signal Track
On Off
Swp -]
Center 5,598 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-40) Channel 118 - Chain 1

. Agilent 13:42:49 Hov 1, 2018 RL Freq/Channel
Mkrl 5.577 31 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 0,878 dBm C 59000000 Gl
Log N
18 . StartFreq
dB/ o 5.54500000 GHz
Offst
5%‘3 Stop Freq
5.63500000 GHz
CF Step
i 9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5,598 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11n (HT-40) Channel 134 - Chain 0

# Agilent 20:58:11 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.656 23 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -8.317 dBm 5 67000000 Gl
Log )
18 StartFreq
dB/ & 5.62500008 GHz
Offst
5%‘3 Stop Freq
5.71500080 GHz
CF Step
9.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5678 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-40) Channel 134 - Chain 1

# Agilent 20:57:19 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.657 84 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -8.713 dBm € 676000000 Gl
Log N
18 StartFreq
dB/ x 5.62500008 GHz
Offst
5%‘3 Stop Freq
5.71500080 GHz
CF Step
o L 9.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5678 08 GHz Span 98 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

3.3 Average Power Measurement

3.3.1 Limit of Average Power

None; for reporting purposes only.

3.3.2 Measuring Instruments

See list of measuring instruments of this test report.

3.3.3 Test Procedures
1. The RF output of EUT was connected to the power meter by a low loss cable.

2. Measure the power by power meter.

3.3.4 Test Setup

[ [

Power Meter Attenuator EUT
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

3.3.5 Test Result of Average Power

<Normal Mode: 3x3>

Test Mode : 802.11a L/M/H channels  |Temperature : 25~27C
Test Engineer : |Lewis He Relative Humidity : |64~66%
802.11a
Channel Fr?&LLezr;cy Measured Output Power (dBm)
Chain 0 Chain 1 Chain 2 Total Power

36 5180 9.13 8.75 7.47 13.28
44 5220 9.48 8.17 7.36 13.20
48 5240 9.55 7.85 7.68 13.22
52 5260 15.24 15.01 14.71 19.76
60 5300 15.96 14.63 14.82 19.95
64 5320 16.14 14.88 14.78 20.08
100 5500 15.72 14.97 14.68 19.92
120 5600 16.72 16.37 14.72 20.79
140 5700 16.17 15.92 14.73 20.42

<Normal Mode: 2x3>

Test Mode : 802.11a L/M/H channels  |[Temperature : 25~27C
Test Engineer : |Lewis He Relative Humidity : |64~66%
802.11a
Channel Fre(:lt\q/lt:_lezr)\cy Measured Output Power (dBm)
Chain 0 Chain 1 Total Power
36 5180 10.78 9.75 13.31
44 5220 11.34 10.11 13.78
48 5240 11.89 10.73 14.36
52 5260 18.35 17.33 20.88
60 5300 15.97 14.23 18.20
64 5320 14.81 13.65 17.28
100 5500 15.84 15.72 18.79
120 5600 15.75 14.79 18.31
140 5700 15.63 14.72 18.21
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

<Beam-Forming On: 3x3>

Test Mode : ggshlnler}s(HT-ZO) L/M/H Temperature : 25~27°C
Test Engineer : |Lewis He Relative Humidity : |64~66%
802.11n (HT-20)
Channel Frez&lf_'ezr;cy Measured Output Power (dBm)
Chain 0 Chain 1 Chain 2 Total Power
36 5180 9.55 8.88 7.28 13.44
44 5220 9.44 8.18 7.41 13.20
48 5240 9.93 8.56 8.15 13.72
52 5260 15.34 14.74 14.57 19.67
60 5300 15.98 14.55 14.84 19.94
64 5320 15.36 14.29 14.48 19.51
100 5500 15.73 15.02 14.62 19.92
120 5600 16.82 16.42 14.93 20.90
140 5700 16.25 15.92 14.82 20.48
Test Mode : ggghlnler}S(HTAO) LIMH Temperature : 25~27°C
Test Engineer : |Lewis He Relative Humidity : |64~66%
802.11n (HT-40)
Channel Fre(:&t:_lezr)\cy Measured Output Power (dBm)
Chain 0 Chain 1 Chain 2 Total Power
38 5190 10.71 10.12 8.56 14.66
46 5230 12.38 11.07 10.88 16.27
54 5270 15.77 14.72 14.72 19.87
62 5310 9.02 8.48 9.12 13.65
102 5510 9.55 9.49 8.85 14.08
118 5590 16.11 15.78 14.12 20.19
134 5670 15.61 15.38 14.56 19.98
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<Beam-Forming On: 2x3>

Test Mode : ggshlnler}s(HT-ZO) LIM/H Temperature : 25~27°C
Test Engineer : [Lewis He Relative Humidity : |64~66%
802.11n (HT-20)
Channel Frez&lf_'ezr;cy Measured Output Power (dBm)
Chain 0 Chain 1 Total Power
36 5180 11.87 10.92 14.43
44 5220 11.56 10.38 14.02
48 5240 11.26 10.33 13.83
52 5260 16.78 15.23 19.08
60 5300 16.27 14.87 18.64
64 5320 13.69 12.94 16.34
100 5500 16.16 15.78 18.98
120 5600 15.77 14.68 18.27
140 5700 15.87 15.46 18.68
Test Mode : ggghlnler}S(HTAO) LIMH Temperature : 25~27°C
Test Engineer : |Lewis He Relative Humidity : |64~66%
802.11n (HT-40)
Channel Fre(:&t:_lezr)\cy Measured Output Power (dBm)
Chain 0 Chain 1 Total Power
38 5190 11.47 10.32 13.94
46 5230 14.38 12.95 16.73
54 5270 18.37 16.77 20.65
62 5310 9.97 8.85 12.46
102 5510 13.39 13.38 16.40
118 5590 14.64 14.27 17.47
134 5670 15.12 14.78 17.96
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<Beam-Forming Off; 3x3>

Test Mode : ggshlnler}s(HT-ZO) L/M/H Temperature : 25~27°C
Test Engineer : |Lewis He Relative Humidity : |64~66%
802.11n (HT-20)
Channel Frez&lf_'ezr;cy Measured Output Power (dBm)
Chain 0 Chain 1 Chain 2 Total Power
36 5180 10.87 9.91 8.56 14.65
44 5220 10.35 8.72 8.07 13.93
48 5240 10.28 8.65 8.48 13.99
52 5260 15.34 14.74 14.57 19.67
60 5300 15.98 14.55 14.84 19.94
64 5320 15.36 14.29 14.48 19.51
100 5500 15.73 15.02 14.62 19.92
120 5600 16.82 16.42 14.93 20.90
140 5700 16.25 15.92 14.82 20.48
Test Mode : ggghlnler}S(HTAO) LIMH Temperature : 25~27°C
Test Engineer : |Lewis He Relative Humidity : |64~66%
802.11n (HT-40)
Channel Fre(:&t:_lezr)\cy Measured Output Power (dBm)
Chain 0 Chain 1 Chain 2 Total Power
38 5190 13.02 11.67 10.68 16.67
46 5230 12.69 11.42 10.72 16.46
54 5270 15.77 14.72 14.72 19.87
62 5310 9.02 8.48 9.12 13.65
102 5510 9.55 9.49 8.85 14.08
118 5590 16.11 15.78 14.12 20.19
134 5670 15.61 15.38 14.56 19.98
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

<Beam-Forming Off; 2x3>

Test Mode : ggshlnler}s(HT-ZO) LIM/H Temperature : 25~27°C
Test Engineer : [Lewis He Relative Humidity : |64~66%
802.11n (HT-20)
Channel Frez&lf_'ezr;cy Measured Output Power (dBm)
Chain 0 Chain 1 Total Power
36 5180 10.87 9.91 13.43
44 5220 10.35 8.72 12.62
48 5240 10.28 8.65 12.55
52 5260 15.34 14.74 18.06
60 5300 15.98 14.55 18.33
64 5320 15.36 14.29 17.87
100 5500 15.73 15.02 18.40
120 5600 16.82 16.42 19.63
140 5700 16.25 15.92 19.10
Test Mode : ggghlnler}S(HTAO) LIMH Temperature : 25~27°C
Test Engineer : |Lewis He Relative Humidity : |64~66%
802.11n (HT-40)
Channel Fre(:&t:_lezr)\cy Measured Output Power (dBm)
Chain 0 Chain 1 Total Power
38 5190 13.02 11.67 15.41
46 5230 12.69 11.42 15.11
54 5270 15.77 14.72 18.29
62 5310 9.02 8.48 11.77
102 5510 9.55 9.49 12.53
118 5590 16.11 15.78 18.96
134 5670 15.61 15.38 18.51
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

3.4 Output Power Measurement

3.4.1

3.4.2

Limit of Maximum Output Power

For the band 5.15~5.25 GHz, the maximum output power shall not exceed the lesser of 50 mW
(17dBm) or 4 dBm + 10log B, where B is the 26 dB emissions bandwidth in MHz. If transmitting
antenna directional gain is greater than 6 dBi, the peak output power and power density shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power shall not
exceed the lesser of 250 mW (24dBm) or 11 dBm + 10log B. If transmitting antenna directional gain is
greater than 6 dBi, the peak output power and power density shall be reduced by the amount in dB

that the directional gain of the antenna exceeds 6 dBi.

Measuring Instruments

See list of measuring instruments of this test report.

3.4.3 Test Procedures

1. The testing follows FCC Public Notice DA 02-2138 (Measurement Guidelines of UNII).
2. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.

3.  Measure the power and record it.

3.4.4 Test Setup

Spectrum Analyzer EUT
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

3.4.5 Test Result of Output Power

<Normal Mode: 3x3>

Test Mode : 802.11a L/M/H channels  |Temperature : 25~27C
Test Engineer : |Lewis He Relative Humidity : |64~66%
802.11a —
Channel |Freauency Measured Output Power (dBm) Max. Limits Pass/Fail
(MHz) Chain 0 Chain 1 Chain 2 |Summation €l )
36 5180 9.59 8.31 7.10 13.22 15.15 Pass
44 5220 9.11 8.10 7.05 12.94 15.15 Pass
48 5240 9.60 7.50 7.38 13.06 15.15 Pass
52 5260 15.97 14.77 14.33 19.85 22.15 Pass
60 5300 16.31 14.78 14.43 20.02 22.15 Pass
64 5320 15.29 14.74 14.32 19.57 22.15 Pass
100 5500 15.79 15.05 14.54 19.93 20.47 Pass
120 5600 16.25 15.77 14.15 20.25 20.47 Pass
140 5700 16.28 15.23 14.83 20.26 20.47 Pass

Note: The maximum composite antenna gain is 7.85 for 5150 MHz ~ 5350 MHz and 9.53 dBi for
5470 MHz ~ 5725 MHz; therefore the limits are 15.15 dBm for 5150 MHz ~ 5250 MHz, 22.15
dBm for 5250 MHz ~ 5350 MHz and 20.47 dBm for 5470 MHz ~ 5725 MHz.

<Normal Mode: 2x3>

Test Mode : 802.11a L/M/H channels  [Temperature : 25~27C
Test Engineer : |Lewis He Relative Humidity : |64~66%
802.11a .
Channel Fre(:&t:_lezr)\cy Measured Output Power (dBm) Max. Limits Pass/Fail
Chain 0 Chain 1 Summation (elet )
36 5180 11.00 10.76 13.89 16.91 Pass
44 5220 11.46 10.85 14.18 16.91 Pass
48 5240 12.30 10.94 14.68 16.91 Pass
52 5260 19.19 17.36 21.38 23.91 Pass
60 5300 16.76 15.05 19.00 23.91 Pass
64 5320 15.29 14.73 18.03 23.91 Pass
100 5500 16.44 16.57 19.52 22.23 Pass
120 5600 16.38 16.16 19.28 22.23 Pass
140 5700 15.91 14.97 18.48 22.23 Pass

Note: The maximum composite antenna gain is 6.09 for 5150 MHz ~ 5350 MHz and 7.77 dBi for
5470 MHz ~ 5725 MHz; therefore the limits are 16.91 dBm for 5150 MHz ~ 5250 MHz, 23.91
dBm for 5250 MHz ~ 5350 MHz and 22.23 dBm for 5470 MHz ~ 5725 MHz.
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<Beam-Forming On: 3x3>

Test Mode : 802.11n (HT-20) L/M/H Temperature : 25~27°C
channels
Test Engineer : [Lewis He Relative Humidity : |64~66%
802.11n (HT-20) s Ll
Channel |FT€auency Measured Output Power (dBm) ' Pass/Fail
(MHz) ; . . : (dBm)
Chain 0 Chain 1 Chain 2 |Summation

36 5180 9.13 8.13 7.04 12.95 15.15 Pass
44 5220 9.54 7.91 7.22 13.11 15.15 Pass
48 5240 9.76 8.43 7.82 13.52 15.15 Pass
52 5260 15.19 14.44 14.12 19.38 22.15 Pass
60 5300 15.97 14.28 14.78 19.84 22.15 Pass
64 5320 15.56 14.26 14.42 19.56 22.15 Pass
100 5500 15.41 15.21 14.61 19.86 20.47 Pass
120 5600 15.90 16.44 14.53 20.47 20.47 Pass
140 5700 16.76 15.60 14.09 20.39 20.47 Pass

Note: The maximum composite antenna gain is 7.85 for 5150 MHz ~ 5350 MHz and 9.53 dBi for
5470 MHz ~ 5725 MHz; therefore the limits are 15.15 dBm for 5150 MHz ~ 5250 MHz, 22.15
dBm for 5250 MHz ~ 5350 MHz and 20.47 dBm for 5470 MHz ~ 5725 MHz.

Test Mode : 802.11n (HT-40) L/M/H Temperature : 25~27°C
channels
Test Engineer : |Lewis He Relative Humidity : |64~66%
802.11n (HT-40) _
Channel Fre(:&t:_lezr)\cy Measured Output Power (dBm) Max. Limits Pass/Fail
Chain 0 Chain 1 Chain 2 |Summation (elet )
38 5190 10.64 9.84 8.9 14.62 15.15 Pass
46 5230 11.25 10.09 9.14 15.02 15.15 Pass
54 5270 15.46 14.50 14.53 19.62 22.15 Pass
62 5310 9.45 8.81 9.04 13.88 22.15 Pass
102 5510 9.45 9.74 8.56 14.05 20.47 Pass
118 5590 15.56 15.59 13.88 19.85 20.47 Pass
134 5670 14.56 14.98 14.60 19.49 20.47 Pass

Note: The maximum composite antenna gain is 7.85 for 5150 MHz ~ 5350 MHz and 9.53 dBi for
5470 MHz ~ 5725 MHz; therefore the limits are 15.15 dBm for 5150 MHz ~ 5250 MHz, 22.15
dBm for 5250 MHz ~ 5350 MHz and 20.47 dBm for 5470 MHz ~ 5725 MHz.
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<Beam-Forming On: 2x3>

Test Mode : 802.11n (HT-20) L/M/H Temperature : 25~27°C
channels
Test Engineer : [Lewis He Relative Humidity : |64~66%
802.11n (HT-20) s Ll
Channel |FT€auency Measured Output Power (dBm) ' Pass/Fail
(MHz) : : : (dBm)
Chain 0 Chain 1 Summation

36 5180 11.68 11.21 14.46 16.91 Pass
44 5220 10.89 10.07 13.51 16.91 Pass
48 5240 10.58 10.67 13.64 16.91 Pass
52 5260 17.17 15.40 19.38 23.91 Pass
60 5300 16.17 15.01 18.64 23.91 Pass
64 5320 14.34 13.80 17.09 23.91 Pass
100 5500 16.69 16.30 19.51 22.23 Pass
120 5600 16.15 15.65 18.92 22.23 Pass
140 5700 16.01 15.72 18.88 22.23 Pass

Note: The maximum composite antenna gain is 6.09 for 5150 MHz ~ 5350 MHz and 7.77 dBi for
5470 MHz ~ 5725 MHz; therefore the limits are 16.91 dBm for 5150 MHz ~ 5250 MHz, 23.91
dBm for 5250 MHz ~ 5350 MHz and 22.23 dBm for 5470 MHz ~ 5725 MHz.

Test Mode : 802.11n (HT-40) L/M/H Temperature : 25~27°C
channels
Test Engineer : |Lewis He Relative Humidity : |64~66%
802.11n (HT-40) _
Channel Fre(:&t:_lezr)\cy Measured Output Power (dBm) Max. Limits Pass/Fail
Chain 0 Chain 1 Summation (elet )
38 5190 11.27 10.1 13.73 16.91 Pass
46 5230 14.23 13.38 16.84 16.91 Pass
54 5270 19.01 16.93 21.10 23.91 Pass
62 5310 10.17 9.27 12.75 23.91 Pass
102 5510 14.48 14.15 17.33 22.23 Pass
118 5590 15.2 14.79 18.01 22.23 Pass
134 5670 15.44 15.58 18.52 22.23 Pass

Note: The maximum composite antenna gain is 6.09 for 5150 MHz ~ 5350 MHz and 7.77 dBi for
5470 MHz ~ 5725 MHz; therefore the limits are 16.91 dBm for 5150 MHz ~ 5250 MHz, 23.91
dBm for 5250 MHz ~ 5350 MHz and 22.23 dBm for 5470 MHz ~ 5725 MHz.
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<Beam-Forming Off; 3x3>

Test Mode : 802.11n (HT-20) L/M/H Temperature : 25~27°C
channels
Test Engineer : [Lewis He Relative Humidity : |64~66%
802.11n (HT-20) Max. Limits
Channel |FT€auency Measured Output Power (dBm) ' Pass/Fail
(MHz) ; . . : (dBm)
Chain 0 Chain 1 Chain 2 |Summation
36 5180 11.21 10.33 8.75 14.98 17.00 Pass
44 5220 10.22 9.33 8.38 14.15 17.00 Pass
48 5240 10.84 9.24 8.34 14.37 17.00 Pass
52 5260 15.19 14.44 14.12 19.38 24.00 Pass
60 5300 15.97 14.28 14.78 19.84 24.00 Pass
64 5320 15.56 14.26 14.42 19.56 24.00 Pass
100 5500 15.41 15.21 14.61 19.86 24.00 Pass
120 5600 15.90 16.44 14.53 20.47 24.00 Pass
140 5700 16.76 15.60 14.09 20.39 24.00 Pass
Test Mode : 802.11n (HT-40) L/M/H Temperature : 25~27°C
channels
Test Engineer : |Lewis He Relative Humidity : |64~66%
802.11n (HT-40) .
Channel Fre(:&t:_ler)\cy Measured Output Power (dBm) ' Pass/Fail
z
Chain 0 Chain 1 Chain 2 |Summation (@5 )
38 5190 13.27 12.01 10.51 16.85 17.00 Pass
46 5230 12.70 11.28 10.87 16.46 17.00 Pass
54 5270 15.46 14.50 14.53 19.62 24.00 Pass
62 5310 9.45 8.81 9.04 13.88 24.00 Pass
102 5510 9.45 9.74 8.56 14.05 24.00 Pass
118 5590 15.56 15.59 13.88 19.85 24.00 Pass
134 5670 14.56 14.98 14.60 19.49 24.00 Pass
SPORTON INTERNATIONAL INC. Page Number : 270 of 691
TEL : 886-3-327-3456 Report Issued Date : Nov. 17, 2010
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PPD-AR5BHB112
IC : 4104A-AR5BHB112
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<Beam-Forming Off; 2x3>

Test Mode : 802.11n (HT-20) L/M/H Temperature : 25~27°C
channels
Test Engineer : [Lewis He Relative Humidity : |64~66%
802.11n (HT-20) Max. Limits
Channel |FT€auency Measured Output Power (dBm) ' Pass/Fail
(MHz) : : : (dBm)
Chain 0 Chain 1 Summation
36 5180 11.21 10.33 13.80 17.00 Pass
44 5220 10.22 9.33 12.81 17.00 Pass
48 5240 10.84 9.24 13.12 17.00 Pass
52 5260 15.19 14.44 17.84 24.00 Pass
60 5300 15.97 14.28 18.22 24.00 Pass
64 5320 15.56 14.26 17.97 24.00 Pass
100 5500 15.41 15.21 18.32 24.00 Pass
120 5600 15.90 16.44 19.19 24.00 Pass
140 5700 16.76 15.60 19.23 24.00 Pass
Test Mode : 802.11n (HT-40) L/M/H Temperature : 25~27°C
channels
Test Engineer : |Lewis He Relative Humidity : |64~66%
802.11n (HT-40) .
Channel Fre(:&t:_ler)\cy Measured Output Power (dBm) ' Pass/Fail
z
Chain 0 Chain 1 Summation (@5 )
38 5190 13.27 12.01 15.70 17.00 Pass
46 5230 12.70 11.28 15.06 17.00 Pass
54 5270 15.46 14.50 18.02 24.00 Pass
62 5310 9.45 8.81 12.15 24.00 Pass
102 5510 9.45 9.74 12.61 24.00 Pass
118 5590 15.56 15.59 18.59 24.00 Pass
134 5670 14.56 14.98 17.79 24.00 Pass
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Report No. : FR0OO0823B

3.4.6 Test Result of Output Power Plots

<Normal Mode: 3x3>

Output Power Plot on 802.11a Channel 36 - Chain 0

% Agilent 16:67:18 0Oct 19, 2018

R T |Freq/ChanneI

Center Freq

Ch Freq  5.18 GHz Trig Free || ¢ [gpaa000 GHz
Channel Power | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.20500008 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
Freq Offset

Center 5.180 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Sweep 1 ms (1001 pts)

Channel Power

8.59 dBm /26.0843 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-64.57 dBm/Hz

Output Power Plot on 802.11a Channel 36 - Chain 1

% Agilent 16:05:18 0Oct 19, 2018

R T |Freq/ChanneI

Center Freq

Ch Freq  5.18 GHz Trig Free || ¢ [gpaa000 GHz
Channel Power | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp i StopFreq
Log | 5.20500008 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
Freq Offset

Center 5.180 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Sweep 1 ms (1001 pts)

Channel Power

8.31 dBm /25.3523 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-65.73 dBm/Hz
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Output Power Plot on 802.11a Channel 36 - Chain 2

% Agilent 16:63:15 0Oct 19, 2018

R T |Freq/ChanneI

Center Freq

Ch Freq  5.18 GHz Trig Free || ¢ [gpaa000 GHz
Channel Power | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.20500008 GHz
16
dB/ CF Step
Offst i 5.00000008 MHz
25.7 Auto Man
dB
Freq Offset

Center 5.180 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Sweep 1 ms (1001 pts)

Channel Power

7.10 dBm /24.1017 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-66.72 dBm/Hz

Output Power Plot on 802.11a Channel 44 - Chain 0

% Agilent 16:13:43 0Oct 19, 2018

R T |Freq/ChanneI

Center Freq

Ch Freq  5.22 GHz Trig Free || ¢ 55000000 GHz
Channel Power | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp T Stop Freq
Log | 5.24500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
Freq Offset

Center 5.220 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Sweep 1 ms (1001 pts)

Channel Power

8.11 dBm /25.2146 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-64.90 dBm/Hz
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Output Power Plot on 802.11a Channel 44 - Chain 1

% Agilent 16:15:59 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.22 GHz Trig Free || ¢ 55000000 GHz
Channel Power | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp T Stop Freq
Log ! 5.24500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.220 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

8.10 dBm /24.6883 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-65.82 dBm/Hz

Output Power Plot on 802.11a Channel 44 - Chain 2

% Agilent 16:17:67 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.22 Gz Trig Free || 5 52000000 GHz
Channel Power | |
| StartFreq
5.19500000 GHz
Ref 26 dBm #Atten 30 dB
#Samp T Stop Freq
Lag | 5.24500000 GHz
10 '
dB/ CF Step
Offst 500000000 MHz
25.7 Auto Man
dB
Freq Offset
Center 5.220 60 GHz Span 5@ Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

7.05 dBm /24.2762 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-66.80 dBm/Hz
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Output Power Plot on 802.11a Channel 48 — Chain 0

% Agilent 16:21:28 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.24 GHz Trig Free || ¢ 54000000 GHz
Channel Power | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.26500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.248 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

8.60 dBm /24.8183 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-64.37 dBm/Hz

Output Power Plot on 802.11a Channel 48 - Chain 1

% Agilent 16:28:14 Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.24 Gz Trig Free || ¢ 54000000 GHz
Channel Power | |
| StartFreq
5.21500088 GHz
Ref 26 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.26500008 GHz
18
dB/ CF Step
Offst 500000068 MHz
25.7 Auto Man
dB
Freq Offset
Center 5.240 00 Gz Span 50 Mz || 200000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

7.50 dBm /24.9253 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-66.47 dBm/Hz
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Output Power Plot on 802.11a Channel 48 - Chain 2

% Agilent 16:18:43 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.24 GHz Trig Free || ¢ 54000000 GHz
Channel Power | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp T Stop Freq
Log ! 5.26500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.248 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

7.38 dBm /23.9092 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-66.41 dBm/Hz

Output Power Plot on 802.11a Channel 52 - Chain 0

% Agilent 16:24:17 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.26 Gz Trig Free || ¢ S6p00000 GHz
Channel Power | |
| StartFreq
5.23500008 GHz
Ref 26 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.23500008 GHz
18
dB/ CF Step
Offst [ - 500000068 MHz
26 Auto Man
dB
Freq Offset
Center 5.260 08 Gz Span 50 Mz || 200000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

15.97 dBm /37.4280 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-58.76 dBm/Hz
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Output Power Plot on 802.11a Channel 52 - Chain 1

. Agilent 11:39:28 Hov 1, 2018 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Channel Power | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#3amp i i StopFreq
Log | | 5.28560600 GHz
16
dB/ CF Step
Offst 5.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.260 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
14.77 dBm /32.8315 MHz -60.40 dBm/Hz

Output Power Plot on 802.11a Channel 52 - Chain 2

% Agilent 11:37:52 Hov 1, 2018 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Channel Power | |
StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#3amp i StopFreq
Log | 5.28560600 GHz
16
dB/ . CF Step
Offst [ : 5.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.260 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
14.33 dBm /35.6604 MHz -61.19 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11a Channel 60 - Chain 0

% Agilent 16:46:21 Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.3 GHz Trig Free || 5 3ap00000 GHz
Channel Power | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp T Stop Freq
Log ! 5.32500000 GHz
16
dB/ CF Step
Offst |77 - 5.00000008 MHz
26 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.300 088 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

16.31 dBm /36.0160@ MHz

Power Spectral Density ||[0n

-58.25 dBm/Hz

Signal Track
Off

Output Power Plot on 802.11a Channel 60 - Chain 1

% Agilent 16:45:00 Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq 5.3 GHz Trig Free || 5 3ap00000 GHz
Channel Power | |
| StartFreq
527500008 GHz
Ref 26 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.32500008 GHz
18
dB/ CF Step
Offst 500000068 MHz
26 Auto Man
dB
Freq Offset
Center 5.300 00 GHz Span 50 Mz || 200000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

14.78 dBm /35.1348 MHz

Power Spectral Density ||[0n

-60.68 dBm/Hz

Signal Track
Off
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11a Channel 60 - Chain 2

% Agilent 16:43:41 Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.3 GHz Trig Free || 5 3ap00000 GHz
Channel Power | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp T Stop Freq
Log I 5.32500000 GHz
16
dB/ s CF Step
Offst = 5.00000008 MHz
26 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.300
#Res BH 1 MHz

8 GHz
#YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

14.43 dBm /38.7267 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-61.45 dBm/Hz

Output Power Plot on 802.11a Channel 64 - Chain 0

% Agilent 11:45:85 Nov 1, 2016

R T |Freq/ChanneI

Center Freq

Ch Freq  5.32 GHz Trig Free || 5 35000000 GHz
Channel Power | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp T Stop Freq
Log ! 5.34500000 GHz
16
dB/ CF Step
Offst =™ 5.00000008 MHz
26 Auto Man
dB
Freq Offset

Center 5.320 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 50 Mz B.0BE0AGEE Hz
#Sweep 100 ms (1001 pts)

Channel Power

15.29 dBm /33.1192 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-58.91 dBm/Hz
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Output Power Plot on 802.11a Channel 64 - Chain 1

. Agilent 11:47:45 Hov 1, 2018 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Channel Power | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#3amp i StopFreq
Log | 5.34560600 GHz
16
dB/ . CF Step
Offst 5.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.328 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
14.74 dBm /33.2204 MHz -60.48 dBm/Hz

Output Power Plot on 802.11a Channel 64 - Chain 2

. Agilent 11:50:14 Hov 1, 2018 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Channel Power | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp | Stop Freq
Log I 5.34560600 GHz
16
dB/ CF Step
Offst 77 - 5.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.328 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
14.32 dBm /38.2254 MHz -61.50 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11a Channel 100 — Chain 0

% Agilent 11:57:51 MNov 1, 2016

R T |Freq/ChanneI

Center Freq

Ch Freq 5.5 GHz Trig Free || ¢ capaanon GHz
Channel Power | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.52500008 GHz
16
dB/ CF Step
Offst i 5.00000008 MHz
26.3 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.508 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
#Sweep 100 ms (1001 pts)

Channel Power

15.79 dBm /34.8350 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-58.63 dBm/Hz

Output Power Plot on 802.11a Channel 100 - Chain 1

% Agilent 16:52:31 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq 5.5 GHz Trig Free || ¢ capaanon GHz
Channel Power | |
| StartFreq
547500008 GHz
Ref 26 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.52500008 GHz
18
dB/ CF Step
Offst =7 500000068 MHz
26.3 Auto Man
dB
Freq Offset
Center 5.500 00 Gz Span 50 Mz || 200000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

15.05 dBm /40.0723 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-60.98 dBm/Hz

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : PPD-AR5BHB112

IC : 4104A-AR5BHB112

Page Number : 281 of 691
Report Issued Date : Nov. 17, 2010
Report Version : Rev. 01



FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11a Channel 100 - Chain 2

% Agilent 11:52:37 MNov 1, 2016

R T |Freq/ChanneI

Center Freq

Ch Freq 5.5 GHz Trig Free || ¢ capaanon GHz
Channel Power | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.52500008 GHz
16
dB/ CF Step
Offst £ ; 5.00000008 MHz
26.3 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.508 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
#Sweep 100 ms (1001 pts)

Channel Power

14.54 dBm /40.7081 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-61.55 dBm/Hz

Output Power Plot on 802.11a Channel 120 - Chain 0

% Agilent 16:55:28 Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq 5.6 GHz Trig Free || ¢ gapaanon GHz
Channel Power | |
| StartFreq
557500008 GHz
Ref 26 dBm #Atten 30 dB
#Samp Stop Freq
Log 562500008 GHz
18
dB/ CF Step
Offst P~ = 500000068 MHz
26.3 Auto Man
dB
Freq Offset
Center 5.600 08 Gz Span 50 Mz || 200000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

16.25 dBm /36.8315 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-58.42 dBm/Hz
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seorron Las.  FCC/IC RF Test Report

Report No. : FR0OO0823B

Output Power Plot on 802.11a Channel 120 - Chain 1

% Agilent 17:38:54 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

15.77 dBm /33.6753 MHz

Ch Freq 5.6 GHz Trig Free 560606000 GHz
Channel Power | |
| StartFreq
5.57500008 GHz
Ref 28 dBm #Atten 30 dB
#3amp i i StopFreq
Log ! | 562500600 GHz
16
dB/ CF Step
Offst || 500086600 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.608 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]

-60.22 dBm/Hz

Output Power Plot on 802.11a Channel 120 - Chain 2

% Agilent 17:48:53 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

14.15 dBm /41.0157 MHz

Ch Freq 5.6 GHz Trig Free 560606000 GHz
Channel Power | |
| StartFreq
5.57500008 GHz
Ref 28 dBm #Atten 30 dB
#3amp i | StopFreq
Log L | 562500600 GHz
16
dB/ CF Step
Offst [P ||| 5.60000060 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.608 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]

-61.98 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11a Channel 140 - Chain 0

% Agilent 17:23:28 Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.7 GHz Trig Free || ¢ 70000000 GHz
Channel Power | |
StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp T Stop Freq
Log ! } 5.72500000 GHz
16
dB/ CF Step
Offst | 5.00000008 MHz
26.3 Auto Man
dB
Freq Offset

Center 5.708 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

5.00000000 Hz

Channel Power

16.28 dBm /43.0942 MHz

Power Spectral Density ||[0n

-60.06 dBm/Hz

Signal Track
Off

Output Power Plot on 802.11a Channel 140 - Chain 1

% Agilent 17:37:48 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq 5.7 GHz Trig Free || ¢ 70000000 GHz
Channel Power | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp i StopFreq
Log ! 5.72500000 GHz
16
dB/ CF Step
Offst " 5.00000008 MHz
26.3 Auto Man
dB
Freq Offset
Center 5.760 60 GHz Span 5@ Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

15.23 dBm /33.6195 MHz

Power Spectral Density ||[0n

-60.75 dBm/Hz

Signal Track
Off
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Output Power Plot on 802.11a Channel 140 - Chain 2

# Agilent 17:19:15 Oct 19, 2610 R T S[Freq/Channel
| I
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Channel Power | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 572500000 GHz
16
Offst | 5.66000086 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.708 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
14.83 dBm /44.9840 MHz -61.70 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

<Normal Mode: 2x3>

Output Power Plot on 802.11a Channel 36 - Chain 0

% Agilent 15:49:50 Oct 21, 2616

R T |Freq/ChanneI

Center Freq

Ch Freq 5.13 GHz Trig Free 518606008 GHz
Channel Pawer | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log _— 5.20500008 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
| Freq Offset

Center 5.180 88 GHz

#Res BH 1 MHz #YBH 3 MH=z

Sweep 1 ms (1001 pts)

Channel Power

11.00 dBm /25.8646 MHz

Signal Track
Power Spectral Density 0ff]

-63.13 dBm/Hz

On

Output Power Plot on 802.11a Channel 36 - Chain 1

i Agilent 15:56:55 Oct 21, 2016

R T |Freq/ChanneI

Center Freq

Ch Freq 5.13 GHz Trig Free 518606008 GHz
Channel Pawer | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.20500008 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
| Freq Offset

Center 5.180 88 GHz

#Res BH 1 MHz #YBH 3 MH=z

Sweep 1 ms (1001 pts)

Channel Power

10.76 dBm /25.4788 MHz

Signal Track
Power Spectral Density 0ff]

-63.30 dBm/Hz

On
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11a Channel 44 - Chain 0

% Agilent 15:54:08 Oct 21, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.22 GHz Trig Free 550600000 GHz
Channel Pawer | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp i T T Stop Freq
Log S TR N 5.24500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
| Freq Offset
B.AAAREARE Hz

Center 5.220 88 GHz

#Res BH 1 MHz #YBH 3 MH=z

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

11.46 dBm /25.3252 MHz

Signal Track
Power Spectral Density |||[on 0ff]

-62.57 dBm/Hz

Output Power Plot on 802.11a Channel 44 - Chain 1

% Agilent 15:52:52 Oct 21, 2018

R T |Freq/ChanneI

Center Freq

#Res BH 1 MHz #YBH 3 MH=z

Ch Freq 5.22 GHz Trig Free 550600000 GHz
Channel Pawer | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.24500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
| Freq Offset
Center 5.200 08 GHz Span 50 Mz || 000000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

10.85 dBm /24.8877 MHz

Signal Track
Power Spectral Density |||[on 0ff]

-63.12 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11a Channel 48 — Chain 0

% Agilent 21:4%:12 0Oct 25, 2018

R T |Freq/ChanneI

Center Freq

Ch Frea  5.24 Bhz Trig Free (| ¢ 21000060 Ghz
Channel Power | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log SN R 5.26500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
Freq Offset

Center 5.248 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Sweep 1 ms (1001 pts)

Channel Power

12.3@ dBm /25.5226 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-61.77 dBm/Hz

Output Power Plot on 802.11a Channel 48 - Chain 1

% Agilent 21:48:11 Oct 25, 2018

R T |Freq/ChanneI

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.24 Gz Trig Free || ¢ 54000000 GHz
Channel Power | |
| StartFreq
5.21500088 GHz
Ref 26 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.26500008 GHz
18
dB/ CF Step
Offst 500000068 MHz
25.7 Auto Man
dB
Freq Offset
Center 5.240 00 Gz Span 50 Mz || 200000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

10.94 dBm /24.9807 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-63.03 dBm/Hz
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Output Power Plot on 802.11a Channel 52 - Chain 0
4 Agilent 15:58:47 Oct 21, 2610 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Channel Power | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#3amp i StopFreq
Log ' g, 285@@@@@ GHz
16
dB/ CF Step
Offst 566000000 MHz
26 Futo Man
dB
| Freq Offset
Center 5.260 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
- Signal Track
Channel Power Power Spectral Density |||[on 0ff]
19.19 dBm /42.9539 MHz -57.14 dBm/Hz
Output Power Plot on 802.11a Channel 52 - Chain 1
4 Agilent 15:57:44 Oct 21, 2610 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Channel Power | |
StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 528500800 GHz
16
dB/ CF Step
Offst [ 566000000 MHz
26 Auto Man
dB
| Freq Offset
Center 5.266 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
- Signal Track
Channel Power Power Spectral Density |||[on 0ff]
17.36 dBm /42.0363 MHz -58.88 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11a Channel 60 - Chain 0

% Agilent 16:08:63 0Oct 21, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.3 GHz Trig Free 530600000 GHz
Channel Pawer | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.32500000 GHz
16
dB/ CF Step
Offst = ’ 5.00000008 MHz
26 Auto Man
dB
| Freq Offset
B.AAAREARE Hz

Center 5.300 088 GHz

#Res BH 1 MHz #YBH 3 MH=z

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

16.76 dBm /36.6604 MHz

Signal Track
Power Spectral Density |||[on 0ff]

-58.88 dBm/Hz

Output Power Plot on 802.11a Channel 60 - Chain 1

% Agilent 16:01:16 0Oct 21, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MH=z

Ch Freq 5.3 GHz Trig Free 530600000 GHz
Channel Pawer | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp i Stop Freq
Log I 5.32500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
26 Auto Man
dB
| Freq Offset
Center 5.300 08 GHz Span 50 Mz || 000000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

15.05 dBm /32.7405 MHz

Power Spectral Density |||[on

-60.18 dBm/Hz

Signal Track
Off
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11a Channel 64 - Chain 0

% Agilent 16:63:51 0Oct 21, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.32 GHz Trig Free 530600000 GHz
Channel Pawer | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.34500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
26 Auto Man
dB
| Freq Offset
B.AAAREARE Hz

Center 5.320 88 GHz

#Res BH 1 MHz #YBH 3 MH=z

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

15.29 dBm /28.5705 MHz

Signal Track
Power Spectral Density |||[on 0ff]

-58.42 dBm/Hz

Output Power Plot on 802.11a Channel 64 - Chain 1

% Agilent 16:62:52 0Oct 21, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MH=z

Ch Freq 5.32 GHz Trig Free 530600000 GHz
Channel Pawer | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.34500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
26 Auto Man
dB
| Freq Offset
Center 5.320 08 GHz Span 50 Mz || 000000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

14.73 dBm /28.9854 MHz

Power Spectral Density |||[on

-58.90 dBm/Hz

Signal Track
Off
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11a Channel 100 — Chain 0

% Agilent 16:05:08 0Oct 21, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Channel Pawer | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.52500008 GHz
16
dB/ CF Step
Offst 7 5.00000008 MHz
26.3 Auto Man
dB
| Freq Offset
B.AAAREARE Hz

Center 5.500
#Res BH 1 MHz

8 GHz
#YBH 3 MH=z

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

16.44 dBm /38.8776 MHz

Signal Track
Power Spectral Density |||[on 0ff]

-58.46 dBm/Hz

Output Power Plot on 802.11a Channel 100 - Chain 1

% Agilent 16:06:01 Oct 21, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MH=z

Ch Freq 5.5 GHz Trig Free 500000 GHz
Channel Pawer | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.52500008 GHz
16
dB/ T CF Step
Offst [ 5.00000008 MHz
26.3 Auto Man
dB
| Freq Offset
Center 5.560 08 GHz Span 50 Mz || 000000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

16.57 dBm /41.2661 MHz

Power Spectral Density |||[on

-58.58 dBm/Hz

Signal Track
Off
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11a Channel 120 - Chain 0

% Agilent 16:08:00 0Oct 21, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.6 GHz Trig Free 560606000 GHz
Channel Pawer | |
| StartFreq
5.57500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.62500008 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
26.3 Auto Man
dB
| Freq Offset
B.AAAREARE Hz

Center 5.608 8
#Res BH 1 MHz

GHz
#YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

16.38 dBm /36.8933 MHz

Signal Track
Power Spectral Density |||[on 0ff]

-58.3@ dBm/Hz

Output Power Plot on 802.11a Channel 120 - Chain 1

% Agilent 16:67:62 0Oct 21, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MH=z

Ch Freq 5.6 GHz Trig Free 560606000 GHz
Channel Pawer | |
| StartFreq
5.57500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp i Stop Freq
Log | 5.62500008 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
26.3 Auto Man
dB
| Freq Offset
Center 5.600 08 GHz Span 50 Mz || 000000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

16.16 dBm /33.4702 MHz

Power Spectral Density |||[on

-58.81 dBm/Hz

Signal Track
Off
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11a Channel 140 - Chain 0

% Agilent 21:58:17 Oct 25, 2018

R T |Freq/ChanneI

Center Freq

Ch Freq 5.7 GHz Trig Free || ¢ 70000000 GHz
Channel Power | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.72500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
26.3 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.708 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

15.91 dBm /38.5203 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-58.94 dBm/Hz

Output Power Plot on 802.11a Channel 140 - Chain 1

% Agilent 21:58:59 0Oct 25, 2018

R T |Freq/ChanneI

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq 5.7 GHz Trig Free || ¢ 70000000 GHz
Channel Power | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp i StopFreq
Log ! 5.72500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
26.3 Auto Man
dB
Freq Offset
Center 5.760 60 GHz Span 5@ Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

14.97 dBm /33.7436 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-61.02 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

<Beam-Forming On: 3x3>

Output Power Plot on 802.11n (HT-20) Channel 36 - Chain 0

% Agilent 17:47:22 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.18 GHz Trig Free || ¢ [gpaa000 GHz
Channel Power | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.20500008 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
Freq Offset
Center 5.180 60 GHz Span 5@ Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

8.13 dBm /25.4240 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-64.92 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 36 - Chain 1

% Agilent 17:46:35 Oct 19, 2018

R T S|Freg/Channel

Center Freq

Center 5.180 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.18 GHz Trig Free || ¢ [gpaa000 GHz
Channel Power | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.20500008 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

8.13 dBm /25.8180 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-65.99 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-20) Channel 36 - Chain 2

% Agilent 17:45:27 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.18 GHz Trig Free || ¢ [gpaa000 GHz
Channel Power | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.20500008 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.180 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

7.04 dBm /25.4186 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-67.01 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 44 - Chain 0

% Agilent 17:48:39 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.22 Gz Trig Free || ¢ 55000000 GHz
Channel Power | |
| StartFreq
5.19500068 GHz
Ref 26 dBm #Atten 30 dB
#Samp T Stop Freq
Log | 5.24500008 GHz
18
dB/ CF Step
Offst 500000068 MHz
25.7 Auto Man
dB
Freq Offset
Center 5.220 60 GHz Span 5@ Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

8.54 dBm /25.1205 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-64.46 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-20) Channel 44 - Chain 1

% Agilent 17:49:28 Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.22 GHz Trig Free || ¢ 55000000 GHz
Channel Power | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp i StopFreq
Log ! 5.24500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.220 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

791 dBm /26.4217 MHz

Power Spectral Density ||[0n

Signal Track
Off

-66.31 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 44 - Chain 2

% Agilent 17:58:15 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.22 Gz Trig Free || ¢ 55000000 GHz
Channel Power | |
| StartFreq
5.19500068 GHz
Ref 26 dBm #Atten 30 dB
#Samp T Stop Freq
Log ! 5.24500008 GHz
18
dB/ CF Step
Offst 500000068 MHz
25.7 Auto Man
dB
Freq Offset
Center 5.220 60 GHz Span 5@ Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

7.22 dBm /25.8396 MHz

Power Spectral Density ||[0n

Signal Track
Off

-66.91 dBm/Hz
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-20) Channel 48 - Chain 0

. Agilent 17:53:01 Oct 19, 2018 R T S|Freq/ChanneI
|

Ch Frea 5.4 onz Trig Fres || c sonier fred
Channel Power | |

Ref 28 dBm

#Atten 30 dB

StartFreq
5.21500088 GHz

#5amp

Log

Stop Freq
5.26500000 GHz

18

dB/

Dffst

25.7

dB

#Res BH 1 MHz

Center 5.248 88 GHz

#YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

CF Step
5.6ee06088 MHz
Auto Man

| Freq Offset
B.AAAREARE Hz

Channel Power

8.76 dBm /25.6888 MHz

Power Spectral Density

-64.34 dBm/Hz

Signal Track
On Off]

Output Power Plot on 802.11n (HT-20) Channel 48 - Chain 1

# Agilent 17:52:16 0Oct 19, 2610 R T S|Freg/Channel
|
- Center Freq
Ch Freq  5.24 Gz Trig Free || ¢ 54000000 GHz
Channel Power | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp T i StopFreq
Log | | 5.26500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
Freq Offset
Center 5.240 60 GHz Span 5@ Mz || ©-00000000 Hz

#Res BH 1 MHz

#YBH 3 MHz

Sweep 1 ms (1001 pts)

Channel Power

Power Spectral Density

Signal Track
On Off]

8.43 dBm /26.7753 MHz

-65.85 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-20) Channel 48 - Chain 2

- Agilent 17:51:85 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.24 GHz Trig Free || ¢ 54000000 GHz
Channel Power | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.26500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.248 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

7.82 dBm /24.9838 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-66.16 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 52 - Chain 0

% Agilent 14:62:52 Nov 1, 2016

R T |Freq/ChanneI

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.26 Gz Trig Free || ¢ S6p00000 GHz
Channel Power | |
| StartFreq
5.23500008 GHz
Ref 26 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.23500008 GHz
18
dB/ CF Step
Offst 7 - 500000068 MHz
26 Auto Man
dB
Freq Offset
Center 5.260 60 GHz Span 5@ Mz || ©-00000000 Hz

#Sweep 100 ms (1001 pts)

Channel Power

15.19 dBm /32.8318 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-58.98 dBm/Hz
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-20) Channel 52 - Chain 1

. Agilent 14:11:27 Hov 1, 2018 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Channel Power | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#3amp i | StopFreq
Log | | 5.28560600 GHz
16
dB/ CF Step
Offst 77 5.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.268 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
14.44 dBm /31.0159 MHz -60.47 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 52 - Chain 2

% Agilent 14:12:51 Hov 1, 2018 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Channel Power | |
StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.28560600 GHz
16
dB/ CF Step
Offst [ || 5.80600008 MHz
26 Auto Man
dB
Freq Offset
Center 5.260 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
14.12 dBm /39.5923 MHz -61.86 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-20) Channel 60 - Chain 0

% Agilent 18:08:21 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.3 GHz Trig Free || 5 3ap00000 GHz
Channel Power | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp i StopFreq
Log ! 5.32500000 GHz
16
dB/ CF Step
Offst | 5.00000008 MHz
26 Auto Man
dB
Freq Offset

Center 5.300 088 GHz

#Res BH 1 MHz #YBH 3 MHz

Sweep 1 ms (1001 pts)

Channel Power

15.97 dBm /40.8303 MHz

Power Spectral Density ||[0n

Signal Track
Off

-60.15 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 60 - Chain 1

% Agilent 17:58:48 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq 5.3 GHz Trig Free || 5 3ap00000 GHz
Channel Power | |
| StartFreq
527500008 GHz
Ref 26 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.32500008 GHz
18
dB/ CF Step
Offst P e 500000068 MHz
26 Auto Man
dB
Freq Offset
Center 5.360 60 GHz Span 5@ Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

14.28 dBm /34.8120 MHz

Power Spectral Density ||[0n

Signal Track
Off

-61.13 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-20) Channel 60 - Chain 2

% Agilent 17:57:30 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.3 GHz Trig Free || 5 3ap00000 GHz
Channel Power | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.32500000 GHz
16
dB/ CF Step
Offst [ 5.00000008 MHz
26 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.300 088 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

14.78 dBm /45.1278 MHz

Power Spectral Density ||[0n

-61.77 dBm/Hz

Signal Track
Off

Output Power Plot on 802.11n (HT-20) Channel 64 - Chain 0

% Agilent 18:01:13 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.32 GHz Trig Free || 5 35000000 GHz
Channel Power | |
| StartFreq
5.29500008 GHz
Ref 26 dBm #Atten 30 dB
#Samp T T Stop Freq
Log I | 5.34500008 GHz
18
dB/ CF Step
Offst P77 = 500000068 MHz
26 Auto Man
dB
Freq Offset
Center 5.320 60 GHz Span 5 Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

15.56 dBm /42.7558 MHz

Power Spectral Density ||[0n

-60.75 dBm/Hz

Signal Track
Off
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-20) Channel 64 - Chain 1

% Agilent 18:62:13 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.32 GHz Trig Free || 5 35000000 GHz
Channel Power | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp T Stop Freq
Log [ 5.34500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
26 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.320 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

14.26 dBm /33.6137 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-61.01 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 64 - Chain 2

% Agilent 18:63:29 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.32 GHz Trig Free || 5 35000000 GHz
Channel Power | |
StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.34500000 GHz
16
dB/ CF Step
Offst ([ [ [ [ [ [ 1 1 T 711" 5.00000008 MHz
26 Auto Man
dB
Freq Offset

Center 5.320 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Sweep 1 ms (1001 pts)

Channel Power

14.42 dBm /42.4724 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-61.86 dBm/Hz
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-20) Channel 100 - Chain 0

. Agilent 12:09:46 Hov 1, 2018 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Channel Power | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp | Stop Freq
Log ] 5.52560600 GHz
16
dB/ CF Step
Offst [ 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.508 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
15.41 dBm /39.6166 MHz -60.57 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 100 - Chain 1

# Agilent 18:12:48 0Oct 19, 2610 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Channel Power | |
StartFreq
547500000 GHz
Ref 28 dBm #Atten 30 dB
#3amp i StopFreq
Log I 5.52560600 GHz
16
dB/ . CF Step
Offst P | 5.60000860 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.506 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
15.21 dBm /42.4892 MHz -61.87 dBm/Hz
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-20) Channel 100 - Chain 2

. Agilent 12:06:59 HNov 1, 2018 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Channel Power | |
StartFreq
547500000 GHz
Ref 28 dBm #Atten 30 dB
#3amp i StopFreq
Log | 5.52560600 GHz
16
dB/ - CF Step
Offst [ (| 5.00060008 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.508 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
1461 dBm /44.5200 MHz -61.87 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 120 - Chain O

# Agilent 18:16:23 0Oct 19, 2610 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.6 GHz Trig Free 560606000 GHz
Channel Power | |
StartFreq
5.57500008 GHz
Ref 28 dBm #Atten 30 dB
#3amp i StopFreq
Log | 562500600 GHz
16
dB/ » - CF Step
Offst =||( 5.60006006 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.606 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
1590 dBm /42.2747 MHz -60.36 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-20) Channel 120 - Chain 1

% Agilent 18:17:88 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.6 GHz Trig Free || ¢ gapaanon GHz
Channel Power | |
| StartFreq
5.57500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.62500008 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
26.3 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.608 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

16.44 dBm /47.3824 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-60.31 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 120 - Chain 2

% Agilent 18:18:30 Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq 5.6 GHz Trig Free || ¢ gapaanon GHz
Channel Power | |
| StartFreq
557500008 GHz
Ref 2@ dBm #Atten 30 dB
#Samp Stop Freq
Log 562500008 GHz
18
dB/ CF Step
Offst 500000068 MHz
26.3 Auto Man
dB
Freq Offset
Center 5.600 00 Gz Span 50 Miz || 200000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

14.53 dBm /45.4105 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-62.05 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-20) Channel 140 - Chain 0

% Agilent 18:24:27 Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.7 Gz Trig Free || 5 7000000 GHz
Channel Power | |
| StartFreq
567500008 GHz
Ref 26 dBm #Atten 30 dB
#Samp T Stop Freq
Log I 5.72500008 GHz
18
dB/ CF Step
Offst | 5.06000068 MHz
26.3 Auto Man
dB
Freq Offset
A.BEAEEE6A Hz

Center 5.708 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

16.76 dBm /44.7937 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-58.75 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 140 - Chain 1

% Agilent 18:21:56 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq 5.7 GHz Trig Free || ¢ 70000000 GHz
Channel Power | |
| StartFreq
567500008 GHz
Ref 26 dBm #Atten 30 dB
#Samp T Stop Freq
Log I 5.72500008 GHz
18
dB/ CF Step
Offst 500000068 MHz
26.3 Auto Man
dB
Freq Offset
Center 5.760 60 GHz Span 5@ MHz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

15.60 dBm /46.3057 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-61.05 dBm/Hz
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-20) Channel 140 - Chain 2

# Agilent 18:21:06 Oct 19, 2610 R T S[Freq/Channel
| I
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Channel Power | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp T T i Stop Freq
Log | | | 572560600 GHz
16
dB/ . CF Step
Offst [] ~H[ 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.708 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
14.09 dBm /48.4799 MHz -62.76 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 38 - Chain 0O

% Agilent 18:31:15 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.19 GHz Trig Free || ¢ {9paa000 GHz
Channel Power | |
| StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#3amp T Stop Freq
Log ! 5.23500000 GHz
16
dB/ CF Step
Offst 9.00000008 MHz
25.7 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.198 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 98 MHz
Sweep 1 ms (1001 pts)

Channel Power

10.64 dBm /65.3731 MHz

Power Spectral Density ||[0n

Signal Track
Off

-67.51 dBm/Hz

Output Power Plot on 802.11n (HT-40) Channel 38 - Chain 1

% Agilent 18:33:00 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.19 Gz Trig Free || ¢ {9paa000 GHz
Channel Power | |
| StartFreq
5.14500088 GHz
Ref 26 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.23500008 GHz
18
dB/ CF Step
Offst 9.00000008 MHz
25.7 Auto Man
dB
Freq Offset
Center 5.190 00 Gz Span 90 Mz || 200000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

8.84 dBm /50.7145 MHz

Power Spectral Density ||[0n

-67.22 dBm/Hz

Signal Track
Off
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 38 - Chain 2

% Agilent 18:33:49 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.19 GHz Trig Free || ¢ {9paa000 GHz
Channel Power | |
| StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.23500000 GHz
16
dB/ CF Step
Offst 9.00000008 MHz
25.7 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.198 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 98 MHz
Sweep 1 ms (1001 pts)

Channel Power

8.90 dBm /53.0346 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-68.34 dBm/Hz

Output Power Plot on 802.11n (HT-40) Channel 46 - Chain 0

% Agilent 19:51:19 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.23 Gz Trig Free || ¢ 53000000 GHz
Channel Power | |
| StartFreq
5.13500008 GHz
Ref 26 dBm #Atten 30 dB
#Samp Stop Freq
Log 527500008 GHz
18
dB/ CF Step
Offst 9.00000008 MHz
25.7 Auto Man
dB
Freq Offset
Center 5.230 00 Gz Span 90 Mz || 200000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

11.25 dBm /60.7036 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-66.59 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 46 - Chain 1

i Agilent 19:53:26 Oct 19, 2010

R T S|Freg/Channel

Center Freq

Ch Freq  5.23 GHz Trig Free || ¢ 53000000 GHz
Channel Power | |
| StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#3amp T Stop Freq
Log ! 5.27500008 GHz
16
dB/ CF Step
Offst 9.00000008 MHz
25.7 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.230 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span

Sweep 1 ms (1001 pts)

8 MHz

Channel Power

10.09 dBm /51.3284 MHz

Power Spectral Density

-67.02 dBm/Hz

Signal Track
On Off]

Output Power Plot on 802.11n (HT-40) Channel 46 - Chain 2

% Agilent 19:54:14 Oct 19, 2616

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq 5.2 Ghz Trig Free || 5 53900000 GHz
Channel Power | |
| StartFreq
5.13500008 GHz
Ref 26 dBm #Atten 30 dB
#3amp i i Stop Freq
Log ! l 527500008 GHz
18
dB/ CF Step
Offst 9.00000008 MHz
25.7 Auto Man
dB
Freq Offset
Center 5.230 60 GHz Span 98 Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

8.14 dBm /52.8697 MHz

Power Spectral Density

-68.18 dBm/Hz

Signal Track
On Off]
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 54 - Chain O

% Agilent 13:59:18 Nov 1, 2016

R T |Freq/ChanneI

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Frea  5.27 Bhz Trig Free (| ¢ 2750000 GHz
Channel Power | |
| StartFreq
5.22500009 GHz
Ref 26 dBm #Atten 30 dB
#Samp i T Stop Freq
Log RO PO ISR W 5.31500608 GHz
1@
dB/ CF Step
Offst [ ol 900000008 MHz
26 Auto Man
dB
Freq Offset
Center 5.270 08 GHz Span 90 Mz || 200000000 Hz

#Sweep 100 ms (1001 pts)

Channel Power

15.46 dBm /74.9568 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-63.29 dBm/Hz

Output Power Plot on 802.11n (HT-40) Channel 54 - Chain 1

% Agilent 13:57:21 Nov 1, 2016

R T |Freq/ChanneI

Center Freq

Ch Freq  5.27 GHz Trig Free || ¢ 57000000 GHz
Channel Power | |
StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#3amp i i StopFreq
Log [ ! N 5.31500000 GHz
16
dB/ CF Step
Offst § 9.00000008 MHz
26 Auto Man
dB
Freq Offset

Center 5.27@ 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 90 Mz B.0BE0AGEE Hz
#Sweep 100 ms (1001 pts)

Channel Power

14.50 dBm /79.3842 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-64.50 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 54 - Chain 2

- Agilent 13:55:41 MNov 1, 2016

R T |Freq/ChanneI

Center Freq

Ch Freq  5.27 GHz Trig Free || ¢ 57000000 GHz
Channel Power | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp T Stop Freq
Log [ 5.31500000 GHz
16
dB/ CF Step
Offst [ 9.00000008 MHz
26 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.27@ 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span

#Sweep 100 ms (1001 pts)

8 MHz

Channel Power

14.53 dBm /86.4164 MHz

Power Spectral Density ||[0n

-64.84 dBm/Hz

Signal Track
Off

Output Power Plot on 802.11n (HT-40) Channel 62 - Chain 0

% Agilent 19:17:50 Oct 19, 2616

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq 5.3 Ghz Trig Free || 5 31900000 GHz
Channel Power | |
| StartFreq
5.26500008 GHz
Ref 26 dBm #Atten 30 dB
#Samp T Stop Freq
Log ! 5.35500008 GHz
18
dB/ CF Step
Offst 9.00000008 MHz
26 Auto Man
dB
Freq Offset
Center 5.310 60 GHz Span 98 Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

8.45 dBm /55.5603 MHz

Power Spectral Density ||[0n

-68.00 dBm/Hz

Signal Track
Off
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 62 - Chain 1

% Agilent 19:16:49 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.31 GHz Trig Free || ¢ 31000000 GHz
Channel Power | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#3amp T Stop Freq
Log [ 5.35500008 GHz
10 '
dB/ CF Step
Offst 9.00000008 MHz
26 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.310 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 98 MHz
Sweep 1 ms (1001 pts)

Channel Power

8.81 dBm /51.8197 MHz

Power Spectral Density ||[0n

Signal Track
Off

-68.34 dBm/Hz

Output Power Plot on 802.11n (HT-40) Channel 62 - Chain 2

% Agilent 19:16:06 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq 5.3 Ghz Trig Free || 5 31900000 GHz
Channel Power | |
| StartFreq
5.26500008 GHz
Ref 26 dBm #Atten 30 dB
#Samp T Stop Freq
Log [ 5.35500008 GHz
16 '
dB/ CF Step
Offst 9.00000008 MHz
26 Auto Man
dB
Freq Offset
Center 5.310 60 GHz Span 98 Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

8.04 dBm /53.3516 MHz

Power Spectral Density ||[0n

-68.23 dBm/Hz

Signal Track
Off
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 102 - Chain 0

% Agilent 19:19:39 Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.51 GHz Trig Free || ¢ 51 pagaon GHz
Channel Power | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.50500008 GHz
16
dB/ CF Step
Offst 9.00000008 MHz
26.3 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.518 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 98 MHz
Sweep 1 ms (1001 pts)

Channel Power

8.45 dBm /54.1407 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-67.88 dBm/Hz

Output Power Plot on 802.11n (HT-40) Channel 102 - Chain 1

% Agilent 19:21:21 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq 551 Gz Trig Free || ¢ 51 pagaon GHz
Channel Power | |
| StartFreq
546500088 GHz
Ref 26 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.55500088 GHz
18
dB/ CF Step
Offst 9.00000008 MHz
26.3 Auto Man
dB
Freq Offset
Center 5.510 00 Gz Span 90 Mz || 200000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

8.74 dBm /545817 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-67.63 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 102 - Chain 2

i Agilent 19:22:18 Oct 19, 2010

R T S|Freg/Channel

Center Freq

Ch Freq  5.51 GHz Trig Free || ¢ 51 pagaon GHz
Channel Power | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.50500008 GHz
16
dB/ CF Step
Offst 9.00000008 MHz
26.3 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.518 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span

Sweep 1 ms (1001 pts)

8 MHz

Channel Power

8.56 dBm /53.7784 MHz

Power Spectral Density

-68.75 dBm/Hz

Signal Track
On Off]

Output Power Plot on 802.11n (HT-40) Channel 118 - Chain 0

# Agilent 13:45:12 Nov 1, 2018

R T |Freq/ChanneI

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.59 GHz Trig Free || ¢ cappanon GHz
Channel Power | |
| StartFreq
5.54500008 GHz
Ref 26 dBm #Atten 30 dB
#Samp T T i Stop Freq
Log e o e ] 5.63500000 GHz
18
dB/ CF Step
Offst fl| 9.06600008 MHz
26.3 Auto Man
dB
Freq Offset
Center 5.590 80 GHz Span 90 Mz || ©-00000000 Hz

#Sweep 100 ms (1001 pts)

Channel Power

15.56 dBm /87.3315 MHz

Power Spectral Density

-63.85 dBm/Hz

Signal Track
On Off]
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 118 - Chain 1

- Agilent 13:42:27 MNov 1, 2016

R T |Freq/ChanneI

Center Freq

Ch Freq  5.59 GHz Trig Free || 5 Sopapnnn Gz
Channel Power | |
| StartFreq
5.54500008 GHz
Ref 26 dBm #Atten 30 dB
#3amp i T Stop Freq
Log BN o 5.63500800 GHz
18
dB/ CF Step
Offst 9.00000008 MHz
26.3 Auto Man
dB
Freq Offset
Center 5.590 00 Gz Span 90 Mz || 200000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)

Channel Power

15.59 dBm /88.2650 MHz

Power Spectral Density

-63.87 dBm/Hz

Signal Track
On Off]

Output Power Plot on 802.11n (HT-40) Channel 118 - Chain 2

# Agilent 13:51:26 Nov 1, 2018

R T |Freq/ChanneI

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.59 Gz Trig Free || ¢ cappanon GHz
Channel Power | |
| StartFreq
5.54500008 GHz
Ref 2@ dBm #Atten 30 dB
#Samp T Stop Freq
Log [ 563500008 GHz
18
dB/ CF Step
Offst 9.00000008 MHz
26.3 Auto Man
dB
Freq Offset
Center 5.590 60 GHz Span 98 Mz || ©-00000000 Hz

#Sweep 100 ms (1001 pts)

Channel Power

13.88 dBm /83.3544 MHz

Power Spectral Density

-65.64 dBm/Hz

Signal Track
On Off]
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 134 - Chain 0

# Agilent 19:29:14 0Oct 19, 2610 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Channel Power | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 30 dB
#3amp i i | Stop Freq
Log | ! | 571560600 GHz
16
dB/ CF Step
Offst 9.00006000 MHz
26.3 Huto Man
dB
Freq Offset
B.AAAREARE Hz

#Res BH 1 MHz

Center 5.67@ 88 GHz

#YBH 3 MHz

Span 98 MHz
Sweep 1 ms (1001 pts)

Channel Power

14.56 dBm /81.3874 MHz

Power Spectral Density

-64.55 dBm/Hz

Signal Track
On Off]

Output Power Plot on 802.11n (HT-40) Channel 134 - Chain 1

# Agilent 19:30:23 Oct 19, 2610 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Channel Power | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp T T T Stop Freq
Log [ _I_ 5.71500080 GHz
16
dB/ CF Step
Offst 9.00008008 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.678 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)

Channel Power

Power Spectral Density

Signal Track
On Off]

14.98 dBm /84.0768 MHz

-64.27 dBm/Hz
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 134 - Chain 2

# Agilent 19:31:19 0Oct 19, 2610 R T S[Freq/Channel
| |
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Channel Power | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 30 dB
#3amp i | StopFreq
Log i | 571560800 GHz
16
Offst 9.00086008 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.678 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
14.60 dBm /89.9373 MHz -64.94 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

<Beam-Forming On: 2x3>

Output Power Plot on 802.11n (HT-20) Channel 36 - Chain 0

% Agilent 16:17:06 0Oct 21, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MH=z

Ch Freq 5.13 GHz Trig Free 518606008 GHz
Channel Pawer | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
[RST N  E— A N SR 5.20500008 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
| Freq Offset
Center 5.180 08 GHz Span 50 Mz || 000000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

11.68 dBm /26.3873 MHz

Signal Track
Power Spectral Density |||[on 0ff]

-62.53 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 36 - Chain 1

% Agilent 16:15:88 0Oct 21, 2018

R T S|Freg/Channel

Center Freq

Center 5.180 88 GHz

#Res BH 1 MHz #YBH 3 MH=z

Ch Freq 5.13 GHz Trig Free 518606008 GHz
Channel Pawer | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.20500008 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
| Freq Offset
B.AAAREARE Hz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

11.21 dBm /25.6626 MHz

Signal Track
Power Spectral Density |||[on 0ff]

-62.89 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-20) Channel 44 - Chain 0

% Agilent 16:44:45 Oct 21, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.22 GHz Trig Free 550600000 GHz
Channel Pawer | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.24500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
| Freq Offset
B.AAAREARE Hz

Center 5.220 88 GHz

#Res BH 1 MHz #YBH 3 MH=z

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

10.89 dBm /23.3652 MHz

Signal Track
Power Spectral Density |||[on 0ff]

-63.79 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 44 - Chain 1

% Agilent 16:45:45 Oct 21, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MH=z

Ch Freq 5.22 GHz Trig Free 550600000 GHz
Channel Pawer | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.24500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
| Freq Offset
Center 5.200 08 GHz Span 50 Mz || 000000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

10.07 dBm /26.0230 MHz

Power Spectral Density |||[on

-64.08 dBm/Hz

Signal Track
Off
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-20) Channel 48 - Chain 0

% Agilent 16:47:55 0Oct 21, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MH=z

Ch Freq 5.24 GHz Trig Free 554606000 GHz
Channel Pawer | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.26500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
| Freq Offset
Center 5.240 08 GHz Span 50 Mz || 000000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

10.58 dBm /25.8883 MHz

Power Spectral Density |||[on

Signal Track
Off

-63.42 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 48 - Chain 1

% Agilent 16:46:38 0Oct 21, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MH=z

Ch Freq 5.24 GHz Trig Free 554606000 GHz
Channel Pawer | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp T StopFreq
Log [ 5.26500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
| Freq Offset
Center 5.240 08 GHz Span 50 Mz || 000000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

10.67 dBm /26.1868 MHz

Power Spectral Density |||[on

Signal Track
Off

-63.52 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-20) Channel 52 - Chain 0

% Agilent 83:46:21 Nov 16, 2016

R T |Freq/ChanneI

Center Freq

Ch Freq  5.26 GHz Trig Free || ¢ S6p00000 GHz
Channel Power | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp T Stop Freq
Log ! 5.28500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
26 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.260 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
#Sweep 100 ms (1001 pts)

Channel Power

17.17 dBm /45.1242 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-58.38 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 52 - Chain 1

% Agilent 18:32:65 Nov 16, 2016

R T |Freq/ChanneI

Center Freq

Ch Freq  5.26 GHz Trig Free || ¢ S6p00000 GHz
Channel Power | |
StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp T Stop Freq
Log | 5.28500000 GHz
16
dB/ CF Step
Offst [~ i 5.00000008 MHz
26 Auto Man
dB
Freq Offset

Center 5.260 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 50 Mz B.0BE0AGEE Hz
#Sweep 100 ms (1001 pts)

Channel Power

15.40 dBm /40.8327 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-60.72 dBm/Hz
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-20) Channel 60 - Chain 0

. Agilent 99:48:50 Nov 16, 2018 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Channel Power | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 532560600 GHz
16
dB/ : CF Step
Offst || 500000600 MHz
26 Auto Man
dB
Freq Offset
Center 5.308 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
16.17 dBm /36.5790 MHz -59.46 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 60 - Chain 1

. Agilent 10:25:56 Nov 16, 2018 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Channel Power | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#3amp i StopFreq
Log ] 532560600 GHz
16
dB/ CF Step
Offst [T s 5.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.308 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
15.01 dBm /35.6996 MHz -60.52 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-20) Channel 64 - Chain 0

% Agilent 16:55:15 0Oct 21, 2018

R T S|Freg/Channel

Ch Freq 5.32 GHz

Center Freq

Trig Free |l ¢ 35600000 GHz

Channel Power

| StartFreq
5.29500008 GHz

Ref 28 dBm #Atten 30 dB
#Samp i Stop Freq
Log L 5.34500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
26 Auto Man
dB
| Freq Offset
B.AAAREARE Hz

Center 5.320 88 GHz

#Res BH 1 MHz #YBH 3 MH=z

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

14.34 dBm /26.6873 MHz

Power Spectral Density |||[on

Signal Track
Off

-58.92 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 64 - Chain 1

% Agilent 16:56:32 0Oct 21, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MH=z

Ch Freq 5.32 GHz Trig Free 530600000 GHz
Channel Pawer | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.34500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
26 Auto Man
dB
| Freq Offset
Center 5.320 08 GHz Span 50 Mz || 000000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

13.80 dBm /27.6740 MHz

Power Spectral Density |||[on

Signal Track
Off

-60.62 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-20) Channel 100 - Chain 0

% Agilent 16:59:49 Oct 21, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Channel Pawer | |
StartFreq
547500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.52500008 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
26.3 Auto Man
dB
| Freq Offset

Center 5.508 88 GHz

#Res BH 1 MHz #YBH 3 MH=z

Span 58
Sweep 1 ms (1001 pts)

o || 000080008 H:

Channel Power

16.69 dBm /44.0770 MHz

Power Spectral Density |||[on

-58.76 dBm/Hz

Signal Track
Off

Output Power Plot on 802.11n (HT-20) Channel 100 - Chain 1

% Agilent 16:58:18 0Oct 21, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Channel Pawer | |
| StartFreq
5.47500009 GHz
Ref 26 dBm #Atten 30 dB
#Samp T StopFreq
Log t 5.52500608 GHz
1@
dB/ CF Step
Offst [ 5.00000608 MHz
26.3 Auto Man
dB
| Freq Offset

Center 5.508 88 GHz

#Res BH 1 MHz #YBH 3 MH=z

Sweep 1 ms (1001 pts)

Channel Power

16.3@ dBm /46.7638 MHz

Power Spectral Density |||[on

-60.40 dBm/Hz

Signal Track
Off
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-20) Channel 120 - Chain 0

% Agilent 17:08:51 0Oct 21, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.6 GHz Trig Free 560606000 GHz
Channel Pawer | |
StartFreq
5.57500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp i Stop Freq
Log ! 5.62500008 GHz
16
dB/ CF Step
Offst | 5.00000008 MHz
26.3 Auto Man
dB
| Freq Offset

Center 5.608 88 GHz

#Res BH 1 MHz #YBH 3 MH=z

Span §
Sweep 1 ms (1001 pts)

Wi (| 808000800 Hz

Channel Power

16.15 dBm /41.3893 MHz

Power Spectral Density |||[on

-60.02 dBm/Hz

Signal Track
Off

Output Power Plot on 802.11n (HT-20) Channel 120 - Chain 1

% Agilent 17:61:55 0Oct 21, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.6 GHz Trig Free 560606000 GHz
Channel Pawer | |
| StartFreq
5.57500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.62500008 GHz
16
dB/ CF Step
Offst [ || 5.00000688 MHz
26.3 Auto Man
dB
| Freq Offset

Center 5.608 88 GHz

#Res BH 1 MHz #YBH 3 MH=z

Sweep 1 ms (1001 pts)

Channel Power

15.65 dBm /45.7241 MHz

Power Spectral Density |||[on

-60.95 dBm/Hz

Signal Track
Off

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : PPD-AR5BHB112

IC : 4104A-AR5BHB112

Page Number 1 327 of 691
Report Issued Date : Nov. 17, 2010
Report Version : Rev. 01



FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-20) Channel 140 - Chain 0

i Agilent 21:54:45 0Oct 25, 2010

R T S|Freg/Channel

Center Freq

Ch Freq 5.7 GHz Trig Free || ¢ 70000000 GHz
Channel Power | |
StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.72500000 GHz
16
dB/ CF Step
Offst [ 5.00000008 MHz
26.3 Auto Man
dB
Freq Offset

Center 5.708 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

5.00000000 Hz

Channel Power

16.01 dBm /41.3421 MHz

Power Spectral Density ||[0n

-60.15 dBm/Hz

Signal Track
Off

Output Power Plot on 802.11n (HT-20) Channel 140 - Chain 1

% Agilent 21:52:32 Oct 25, 2616

R T S|Freg/Channel

Center Freq

Ch Freq 5.7 GHz Trig Free || ¢ 70000000 GHz
Channel Power | |
StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp T i StopFreq
Log [ I 5.72500000 GHz
16
dB/ CF Step
Offst |~ 5.00000008 MHz
26.3 Auto Man
dB
Freq Offset

Center 5.708 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Sweep 1 ms (1001 pts)

Channel Power

15.72 dBm /46.1652 MHz

Power Spectral Density ||[0n

-60.92 dBm/Hz

Signal Track
Off
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 38 - Chain O

. Agilent 16:55:17 Oct 27, 2018 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519606008 GHz
Channel Power | |
| StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.23560600 GHz
16
dB/ CF Step
Offst 9.00006000 MHz
20.9 |f{Auto Man
dB
Freq Offset
Center 5.198 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
11.27 dBm /63.2940 MHz -66.75 dBm/Hz

Output Power Plot on 802.11n (HT-40) Channel 38 - Chain 1

. Agilent 16:57:38 Oct 27, 2010 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519606008 GHz
Channel Power | |
| StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#3amp | | StopFreq
Log ! ! 5.23560600 GHz
16
dB/ CF Step
Offst 9.00006000 MHz
Qffst p—- T ban
dB
Freq Offset
Center 5.198 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
10.10 dBm /50.4871 MHz -66.93 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 46 - Chain 0

% Agilent 17:28:31 0Oct 21, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.23 GHz Trig Free 553600000 GHz
Channel Pawer | |
| StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#3amp i i StopFreq
Log [ [ 5.27500008 GHz
16
dB/ CF Step
Offst |~ 9.00000008 MHz
25.7 Auto Man
dB
| Freq Offset
B.AAAREARE Hz

Center 5.230
#Res BH 1 MHz

8 GHz
#YBH 3 MH=z

Span 98 MHz
Sweep 1 ms (1001 pts)

Channel Power

14.23 dBm /63.7702 MHz

Power Spectral Density

-64.21 dBm/Hz

Signal Track
On Off]

Output Power Plot on 802.11n (HT-40) Channel 46 - Chain 1

% Agilent 17:19:35 Oct 21, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MH=z

Sweep 1 ms (1001 pts)

Ch Freq 5.23 GHz Trig Free 553600000 GHz
Channel Pawer | |
| StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp T StopFreq
Log [ 5.27500008 GHz
16
dB/ CF Step
Offst 9.00000008 MHz
25.7 Auto Man
dB
| Freq Offset
Center 5.230 08 GHz Span 90 Mz || 000000000 Hz

Channel Power

13.38 dBm /63.6243 MHz

Power Spectral Density

-64.66 dBm/Hz

Signal Track
On Off]
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 54 - Chain O

% Agilent 17:21:35 0Oct 21, 2018

R T S|Freg/Channel

Ch Freq 5.27 GHz

Center Freq

Trig Free |l ¢ 57000000 GHz

Channel Power

| StartFreq
5.22500000 GHz

Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.31500000 GHz
16
dB/ CF Step
Offst 9.00000008 MHz
26 Auto Man
dB
| Freq Offset
B.AAAREARE Hz

Center 5.27@ 88 GHz

#Res BH 1 MHz #YBH 3 MH=z

Span 98 MHz
Sweep 1 ms (1001 pts)

Channel Power

18.01 dBm /83.5378 MHz

Power Spectral Density |||[on

Signal Track
Off

-60.51 dBm/Hz

Output Power Plot on 802.11n (HT-40) Channel 54 - Chain 1

% Agilent 17:22:25 0Oct 21, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MH=z

Ch Freq 5.27 GHz Trig Free 557600000 GHz
Channel Pawer | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp i Stop Freq
Log I 5.31500000 GHz
16
dB/ CF Step
Offst 9.00000008 MHz
26 Auto Man
dB
| Freq Offset
Center 5.270 08 GHz Span 90 Mz || 000000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

16.93 dBm /83.1555 MHz

Power Spectral Density |||[on

Signal Track
Off

-62.57 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 62 - Chain O

% Agilent 17:24:36 Oct 21, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MH=z

Ch Freq 5.31 GHz Trig Free 531606000 GHz
Channel Pawer | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp T Stop Freq
Log ! 5.35500008 GHz
16
dB/ CF Step
Offst 9.00000008 MHz
26 Auto Man
dB
| Freq Offset
Center 5.310 08 GHz Span 90 Mz || 000000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

18.17 dBm /52.8363 MHz

Power Spectral Density |||[on

Signal Track
Off

-67.06 dBm/Hz

Output Power Plot on 802.11n (HT-40) Channel 62 - Chain 1

% Agilent 17:23:35 Oct 21, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MH=z

Ch Freq 5.31 GHz Trig Free 531606000 GHz
Channel Pawer | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.35500008 GHz
16
dB/ CF Step
Offst 9.00000008 MHz
26 Auto Man
dB
| Freq Offset
Center 5.310 08 GHz Span 90 Mz || 000000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

8.27 dBm /51.8554 MHz

Power Spectral Density |||[on

Signal Track
Off

-67.89 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 102 - Chain 0

% Agilent 17:25:42 Oct 21, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MH=z

Ch Freq 5.51 GHz Trig Free 551606000 GHz
Channel Pawer | |
| StartFreq
5.46500000 GHz
Ref 26 dBm #Atten 30 dB
#Samp T Stop Freq
Log [ 5.50500008 GHz
1@
dB/ CF Step
Offst ~ 9.00000608 MHz
26.3 Auto Man
dB
| Freq Offset
Center 5.510 08 GHz Span 90 Mz || 000000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

14.48 dBm /79.4556 MHz

Power Spectral Density |||[on

Signal Track
Off

-64.52 dBm/Hz

Output Power Plot on 802.11n (HT-40) Channel 102 - Chain 1

% Agilent 17:26:36 Oct 21, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MH=z

Ch Freq 5.51 GHz Trig Free 551606000 GHz
Channel Pawer | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp T StopFreq
Log [ 5.50500008 GHz
16
dB/ CF Step
Offst 9.00000008 MHz
26.3 Auto Man
dB
| Freq Offset
Center 5.510 08 GHz Span 90 Mz || 000000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

14.15 dBm /80.0235 MHz

Power Spectral Density |||[on

Signal Track
Off

-64.88 dBm/Hz
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 118 - Chain 0

H Agilent 17:28:57 Oct 21, 2618 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.53 GHz Trig Free 5.COGGG000 GHz
Channel Power | |
StartFreq
5.54500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log T 5.63500000 GHz
16
dB/ CF Step
Offst [ 900000000 MHz
26.3 Auto Man
dB
| Freq Offset

#Res BH 1 MHz

Center 5.598 88 GHz

#YBH 3 MH=z

Sweep 1 ms (1001 pts)

Channel Power

15.20 dBm /84.2240 MHz

Signal Track
Power Spectral Density 0ff]

-64.05 dBm/Hz

On

Output Power Plot on 802.11n (HT-40) Channel 118 - Chain 1

4 Agilent 17:27:33 Oct 21, 2010 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.59 GHz Trig Free 5.COGGG000 GHz
Channel Pawer | |
| StartFreq
5.54500600 GHz
Ref 26 dBm #Atten 30 dB
#Samp T T Stop Freq
Log [ ! 5.63500000 GHz
1@
dB/ CF Step
Offst 9.00000608 MHz
26.3 Auto Man
dB
| Freq Offset
Center 5.590 00 Gz Span 90 Mz || 200000000 Hz

#Res BH 1 MHz

#YBH 3 MH=z

Sweep 1 ms (1001 pts)

Channel Power

14.79 dBm /88.9282 MHz

Signal Track
Power Spectral Density 0ff]

-64.7@ dBm/Hz

On

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : PPD-AR5BHB112

IC : 4104A-AR5BHB112

Page Number 1 334 of 691
Report Issued Date : Nov. 17, 2010
Report Version : Rev. 01



FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 134 - Chain 0

% Agilent 28:23:11 Oct 25, 2018

R T S|Freg/Channel

Center Freq

Ch Frea  5.67 Bhz Trig Free (| ¢ ¢700000 GHz
Channel Power | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log ol 5.71500080 GHz
16
dB/ CF Step
Offst | 9.66000008 MHz
26.3 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.67@ 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 98 MHz
Sweep 1 ms (1001 pts)

Channel Power

15.44 dBm /86.8857 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-63.91 dBm/Hz

Output Power Plot on 802.11n (HT-40) Channel 134 - Chain 1

% Agilent 28:22:25 Oct 25, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.67 GHz Trig Free || ¢ 67000000 GHz
Channel Power | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp T Stop Freq
Log PR R _|_ . 5.71500080 GHz
16
dB/ CF Step
Offst || 9.00060668 MHz
26.3 Auto Man
dB
Freq Offset
Center 5.670 60 GHz Span 98 Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

15.58 dBm /88.6527 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-63.90 dBm/Hz
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<Beam-Forming Off; 3x3>

Output Power Plot on 802.11n (HT-20) Channel 36 - Chain 0

% Agilent 18:31:08 0Oct 23, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.18 GHz Trig Free || ¢ [gpaa000 GHz
Channel Power | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp T Stop Freq
Log | 5.20500008 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
Freq Offset
Center 5.180 60 GHz Span 5@ Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

11.21 dBm /28.3245 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-63.32 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 36 - Chain 1

% Agilent 18:38:31 Oct 23, 2018

R T S|Freg/Channel

Center Freq

Center 5.180 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.18 GHz Trig Free || ¢ [gpaa000 GHz
Channel Power | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.20500008 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

10.33 dBm /26.0436 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-63.83 dBm/Hz
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Output Power Plot on 802.11n (HT-20) Channel 36 - Chain 2

% Agilent 18:29:51 Oct 23, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.18 GHz Trig Free || ¢ [gpaa000 GHz
Channel Power | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp T i StopFreq
Log ! [ 5.20500008 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.180 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

8.75 dBm /25.3572 MHz

Power Spectral Density ||[0n

Signal Track
Off

-65.29 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 44 - Chain 0

% Agilent 18:32:17 Oct 23, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.22 Gz Trig Free || ¢ 55000000 GHz
Channel Power | |
| StartFreq
5.19500068 GHz
Ref 26 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.24500008 GHz
18
dB/ CF Step
Offst 500000068 MHz
25.7 Auto Man
dB
Freq Offset
Center 5.220 08 Gz Span 50 Mz || 200000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

10.22 dBm /25.4337 MHz

Power Spectral Density ||[0n

Signal Track
Off

-63.85 dBm/Hz
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Output Power Plot on 802.11n (HT-20) Channel 44 - Chain 1

% Agilent 18:33:03 0Oct 23, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.22 GHz Trig Free || ¢ 55000000 GHz
Channel Power | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp T T Stop Freq
Log [ ! 5.24500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.220 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

8.33 dBm /26.66393 MHz

Power Spectral Density ||[0n

Signal Track
Off

-64.93 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 44 - Chain 2

% Agilent 18:33:55 Oct 23, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.22 Gz Trig Free || ¢ 55000000 GHz
Channel Power | |
| StartFreq
5.19500068 GHz
Ref 26 dBm #Atten 30 dB
#Samp T Stop Freq
Log ! 5.24500008 GHz
18
dB/ CF Step
Offst 500000068 MHz
25.7 Auto Man
dB
Freq Offset
Center 5.220 60 GHz Span 5@ Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

8.38 dBm /26.1653 MHz

Power Spectral Density ||[0n

-65.80 dBm/Hz

Signal Track
Off
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Output Power Plot on 802.11n (HT-20) Channel 48 - Chain 0

% Agilent 18:35:52 Oct 23, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.24 GHz Trig Free || ¢ 54000000 GHz
Channel Power | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.26500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.248 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

10.84 dBm /25.5158 MHz

Power Spectral Density ||[0n

-63.23 dBm/Hz

Signal Track
Off

Output Power Plot on 802.11n (HT-20) Channel 48 - Chain 1

% Agilent 18:35:14 Oct 23, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.24 Gz Trig Free || ¢ 54000000 GHz
Channel Power | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp T i StopFreq
Log | [ 5.26500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
Freq Offset
Center 5.240 60 GHz Span 5@ Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

8.24 dBm /26.2608 MHz

Power Spectral Density ||[0n

-64.95 dBm/Hz

Signal Track
Off
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Output Power Plot on 802.11n (HT-20) Channel 48 - Chain 2

% Agilent 18:34:34 Oct 23, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.24 GHz Trig Free || ¢ 54000000 GHz
Channel Power | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp T Stop Freq
Log | 5.26500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.248 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

8.34 dBm /26.2564 MHz

Power Spectral Density ||[0n

-65.85 dBm/Hz

Signal Track
Off

Output Power Plot on 802.11n (HT-20) Channel 52 - Chain 0

% Agilent 14:62:52 Nov 1, 2016

R T |Freq/ChanneI

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.26 Gz Trig Free || ¢ S6p00000 GHz
Channel Power | |
| StartFreq
5.23500008 GHz
Ref 26 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.23500008 GHz
18
dB/ CF Step
Offst 7 - 500000068 MHz
26 Auto Man
dB
Freq Offset
Center 5.260 60 GHz Span 5@ Mz || ©-00000000 Hz

#Sweep 100 ms (1001 pts)

Channel Power

15.19 dBm /32.8318 MHz

Power Spectral Density ||[0n

-58.98 dBm/Hz

Signal Track
Off
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Output Power Plot on 802.11n (HT-20) Channel 52 - Chain 1

. Agilent 14:11:27 Hov 1, 2018 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Channel Power | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#3amp i | StopFreq
Log | | 5.28560600 GHz
16
dB/ CF Step
Offst 77 5.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.268 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
14.44 dBm /31.0159 MHz -60.47 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 52 - Chain 2

% Agilent 14:12:51 Hov 1, 2018 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Channel Power | |
StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.28560600 GHz
16
dB/ CF Step
Offst [ || 5.80600008 MHz
26 Auto Man
dB
Freq Offset
Center 5.260 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
14.12 dBm /39.5923 MHz -61.86 dBm/Hz
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SPORTON LAB.
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Output Power Plot on 802.11n (HT-20) Channel 60 - Chain 0

% Agilent 18:08:21 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.3 GHz Trig Free || 5 3ap00000 GHz
Channel Power | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp i StopFreq
Log ! 5.32500000 GHz
16
dB/ CF Step
Offst | 5.00000008 MHz
26 Auto Man
dB
Freq Offset

Center 5.300 088 GHz

#Res BH 1 MHz #YBH 3 MHz

Sweep 1 ms (1001 pts)

Channel Power

15.97 dBm /40.8303 MHz

Power Spectral Density ||[0n

Signal Track
Off

-60.15 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 60 - Chain 1

% Agilent 17:58:48 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq 5.3 GHz Trig Free || 5 3ap00000 GHz
Channel Power | |
| StartFreq
527500008 GHz
Ref 26 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.32500008 GHz
18
dB/ CF Step
Offst P e 500000068 MHz
26 Auto Man
dB
Freq Offset
Center 5.360 60 GHz Span 5@ Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

14.28 dBm /34.8120 MHz

Power Spectral Density ||[0n

Signal Track
Off

-61.13 dBm/Hz
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Output Power Plot on 802.11n (HT-20) Channel 60 - Chain 2

% Agilent 17:57:30 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.3 GHz Trig Free || 5 3ap00000 GHz
Channel Power | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.32500000 GHz
16
dB/ CF Step
Offst [ 5.00000008 MHz
26 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.300 088 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

14.78 dBm /45.1278 MHz

Power Spectral Density ||[0n

-61.77 dBm/Hz

Signal Track
Off

Output Power Plot on 802.11n (HT-20) Channel 64 - Chain 0

% Agilent 18:01:13 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.32 GHz Trig Free || 5 35000000 GHz
Channel Power | |
| StartFreq
5.29500008 GHz
Ref 26 dBm #Atten 30 dB
#Samp T T Stop Freq
Log I | 5.34500008 GHz
18
dB/ CF Step
Offst P77 = 500000068 MHz
26 Auto Man
dB
Freq Offset
Center 5.320 60 GHz Span 5 Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

15.56 dBm /42.7558 MHz

Power Spectral Density ||[0n

-60.75 dBm/Hz

Signal Track
Off
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Output Power Plot on 802.11n (HT-20) Channel 64 - Chain 1

% Agilent 18:62:13 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.32 GHz Trig Free || 5 35000000 GHz
Channel Power | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp T Stop Freq
Log [ 5.34500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
26 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.320 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

14.26 dBm /33.6137 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-61.01 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 64 - Chain 2

% Agilent 18:63:29 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.32 GHz Trig Free || 5 35000000 GHz
Channel Power | |
StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.34500000 GHz
16
dB/ CF Step
Offst ([ [ [ [ [ [ 1 1 T 711" 5.00000008 MHz
26 Auto Man
dB
Freq Offset

Center 5.320 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Sweep 1 ms (1001 pts)

Channel Power

14.42 dBm /42.4724 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-61.86 dBm/Hz
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Output Power Plot on 802.11n (HT-20) Channel 100 - Chain 0

. Agilent 12:09:46 Hov 1, 2018 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Channel Power | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp | Stop Freq
Log ] 5.52560600 GHz
16
dB/ CF Step
Offst [ 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.508 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
15.41 dBm /39.6166 MHz -60.57 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 100 - Chain 1

# Agilent 18:12:48 0Oct 19, 2610 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Channel Power | |
StartFreq
547500000 GHz
Ref 28 dBm #Atten 30 dB
#3amp i StopFreq
Log I 5.52560600 GHz
16
dB/ . CF Step
Offst P | 5.60000860 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.506 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
15.21 dBm /42.4892 MHz -61.87 dBm/Hz
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Output Power Plot on 802.11n (HT-20) Channel 100 - Chain 2

. Agilent 12:06:59 HNov 1, 2018 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Channel Power | |
StartFreq
547500000 GHz
Ref 28 dBm #Atten 30 dB
#3amp i StopFreq
Log | 5.52560600 GHz
16
dB/ - CF Step
Offst [ (| 5.00060008 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.508 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
1461 dBm /44.5200 MHz -61.87 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 120 - Chain O

# Agilent 18:16:23 0Oct 19, 2610 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.6 GHz Trig Free 560606000 GHz
Channel Power | |
StartFreq
5.57500008 GHz
Ref 28 dBm #Atten 30 dB
#3amp i StopFreq
Log | 562500600 GHz
16
dB/ » - CF Step
Offst =||( 5.60006006 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.606 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
1590 dBm /42.2747 MHz -60.36 dBm/Hz
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Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-20) Channel 120 - Chain 1

% Agilent 18:17:88 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.6 GHz Trig Free || ¢ gapaanon GHz
Channel Power | |
| StartFreq
5.57500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.62500008 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
26.3 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.608 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

16.44 dBm /47.3824 MHz

Power Spectral Density ||[0n

-60.31 dBm/Hz

Signal Track
Off

Output Power Plot on 802.11n (HT-20) Channel 120 - Chain 2

% Agilent 18:21:06 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq 5.7 GHz Trig Free || ¢ 70000000 GHz
Channel Power | |
| StartFreq
567500008 GHz
Ref 26 dBm #Atten 30 dB
#Samp T T i Stop Freq
Log | [ | 5.72500008 GHz
18
dB/ CF Step
0ffst [] 500000068 MHz
26.3 Auto Man
dB
Freq Offset
Center 5.700 00 Gz Span 50 Mz || 200000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

14.09 dBm /48.4793 MHz

Power Spectral Density ||[0n

-62.76 dBm/Hz

Signal Track
Off
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Output Power Plot on 802.11n (HT-20) Channel 140 - Chain 0

% Agilent 18:24:27 Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.7 Gz Trig Free || 5 7000000 GHz
Channel Power | |
| StartFreq
567500008 GHz
Ref 26 dBm #Atten 30 dB
#Samp T Stop Freq
Log I 5.72500008 GHz
18
dB/ CF Step
Offst | 5.06000068 MHz
26.3 Auto Man
dB
Freq Offset
A.BEAEEE6A Hz

Center 5.708 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

16.76 dBm /44.7937 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-58.75 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 140 - Chain 1

% Agilent 18:21:56 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq 5.7 GHz Trig Free || ¢ 70000000 GHz
Channel Power | |
| StartFreq
567500008 GHz
Ref 26 dBm #Atten 30 dB
#Samp T Stop Freq
Log I 5.72500008 GHz
18
dB/ CF Step
Offst 500000068 MHz
26.3 Auto Man
dB
Freq Offset
Center 5.760 60 GHz Span 5@ MHz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

15.60 dBm /46.3057 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-61.05 dBm/Hz
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Output Power Plot on 802.11n (HT-20) Channel 140 - Chain 2

# Agilent 18:21:06 Oct 19, 2610 R T S[Freq/Channel
| I
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Channel Power | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp T T i Stop Freq
Log | | | 572560600 GHz
16
dB/ . CF Step
Offst [] ~H[ 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.708 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
14.09 dBm /48.4799 MHz -62.76 dBm/Hz
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 38 - Chain 0O

i Agilent 18:39:28 Oct 23, 2010

R T S|Freg/Channel

Center Freq

Ch Freq  5.19 GHz Trig Free || ¢ {9paa000 GHz
Channel Power | |
| StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.23500000 GHz
16
dB/ CF Step
Offst 9.00000008 MHz
25.7 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.198 88 GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 98 MHz
Sweep 1 ms (1001 pts)

Channel Power

13.27 dBm /77.4241 MHz

Power Spectral Density

-65.62 dBm/Hz

Signal Track
On Off]

Output Power Plot on 802.11n (HT-40) Channel 38 - Chain 1

% Agilent 18:39:59 Oct 23, 2610

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz

#YBH 3 MHz

Ch Freq  5.19 Gz Trig Free || ¢ {9paa000 GHz
Channel Power | |
| StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#3amp i T Stop Freq
Log [ [ 5.23500000 GHz
16
dB/ CF Step
Offst 9.00000008 MHz
25.7 Auto Man
dB
Freq Offset
Center 5.190 60 GHz Span 98 Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

12.01 dBm /60.2513 MHz

Power Spectral Density

-65.79 dBm/Hz

Signal Track
On Off]
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 38 - Chain 2

% Agilent 18:48:57 0Oct 23, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.19 GHz Trig Free || ¢ {9paa000 GHz
Channel Power | |
| StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.23500000 GHz
16
dB/ CF Step
Offst 9.00000008 MHz
25.7 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.198 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 98 MHz
Sweep 1 ms (1001 pts)

Channel Power

18.51 dBm /54.5242 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-66.85 dBm/Hz

Output Power Plot on 802.11n (HT-40) Channel 46 - Chain 0

% Agilent 18:43:08 0Oct 23, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.23 Gz Trig Free || ¢ 53000000 GHz
Channel Power | |
| StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#3amp i T Stop Freq
Log [ [ 5.27500008 GHz
16
dB/ CF Step
Offst 9.00000008 MHz
25.7 Auto Man
dB
Freq Offset
Center 5.238 88 GHz Span 98 Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

12.7@ dBm /61.5713 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-65.19 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 46 - Chain 1

% Agilent 18:42:18 Oct 23, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.23 GHz Trig Free || ¢ 53000000 GHz
Channel Power | |
| StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp T i StopFreq
Log ! ! 5.27500000 GHz
16
dB/ CF Step
Offst 9.00000008 MHz
25.7 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.230 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 98 MHz
Sweep 1 ms (1001 pts)

Channel Power

11.28 dBm /51.3634 MHz

Power Spectral Density ||[0n

Signal Track
Off

-65.83 dBm/Hz

Output Power Plot on 802.11n (HT-40) Channel 46 - Chain 2

% Agilent 18:41:48 Oct 23, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq 5.2 Ghz Trig Free || 5 53900000 GHz
Channel Power | |
| StartFreq
5.13500008 GHz
Ref 26 dBm #Atten 30 dB
#3amp i i Stop Freq
Log ! | 527500008 GHz
18
dB/ CF Step
Offst 9.00000008 MHz
25.7 Auto Man
dB
Freq Offset
Center 5.238 88 GHz Span 98 Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

10.87 dBm /61.4538 MHz

Power Spectral Density ||[0n

Signal Track
Off

-67.02 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 54 - Chain O

% Agilent 13:59:18 Nov 1, 2016

R T |Freq/ChanneI

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Frea  5.27 Bhz Trig Free (| ¢ 2750000 GHz
Channel Power | |
| StartFreq
5.22500009 GHz
Ref 26 dBm #Atten 30 dB
#Samp i T Stop Freq
Log RO PO ISR W 5.31500608 GHz
1@
dB/ CF Step
Offst [ ol 900000008 MHz
26 Auto Man
dB
Freq Offset
Center 5.270 08 GHz Span 90 Mz || 200000000 Hz

#Sweep 100 ms (1001 pts)

Channel Power

15.46 dBm /74.9568 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-63.29 dBm/Hz

Output Power Plot on 802.11n (HT-40) Channel 54 - Chain 1

% Agilent 13:57:21 Nov 1, 2016

R T |Freq/ChanneI

Center Freq

Ch Freq  5.27 GHz Trig Free || ¢ 57000000 GHz
Channel Power | |
StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#3amp i i StopFreq
Log [ ! N 5.31500000 GHz
16
dB/ CF Step
Offst § 9.00000008 MHz
26 Auto Man
dB
Freq Offset

Center 5.27@ 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 90 Mz B.0BE0AGEE Hz
#Sweep 100 ms (1001 pts)

Channel Power

14.50 dBm /79.3842 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-64.50 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 54 - Chain 2

- Agilent 13:55:41 MNov 1, 2016

R T |Freq/ChanneI

Center Freq

Ch Freq  5.27 GHz Trig Free || ¢ 57000000 GHz
Channel Power | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp T Stop Freq
Log [ 5.31500000 GHz
16
dB/ CF Step
Offst [ 9.00000008 MHz
26 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.27@ 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span

#Sweep 100 ms (1001 pts)

8 MHz

Channel Power

14.53 dBm /86.4164 MHz

Power Spectral Density ||[0n

-64.84 dBm/Hz

Signal Track
Off

Output Power Plot on 802.11n (HT-40) Channel 62 - Chain 0

% Agilent 19:17:50 Oct 19, 2616

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq 5.3 Ghz Trig Free || 5 31900000 GHz
Channel Power | |
| StartFreq
5.26500008 GHz
Ref 26 dBm #Atten 30 dB
#Samp T Stop Freq
Log ! 5.35500008 GHz
18
dB/ CF Step
Offst 9.00000008 MHz
26 Auto Man
dB
Freq Offset
Center 5.310 60 GHz Span 98 Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

8.45 dBm /55.5603 MHz

Power Spectral Density ||[0n

-68.00 dBm/Hz

Signal Track
Off
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 62 - Chain 1

% Agilent 19:16:49 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.31 GHz Trig Free || ¢ 31000000 GHz
Channel Power | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#3amp T Stop Freq
Log [ 5.35500008 GHz
10 '
dB/ CF Step
Offst 9.00000008 MHz
26 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.310 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 98 MHz
Sweep 1 ms (1001 pts)

Channel Power

8.81 dBm /51.8197 MHz

Power Spectral Density ||[0n

Signal Track
Off

-68.34 dBm/Hz

Output Power Plot on 802.11n (HT-40) Channel 62 - Chain 2

% Agilent 19:16:06 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq 5.3 Ghz Trig Free || 5 31900000 GHz
Channel Power | |
| StartFreq
5.26500008 GHz
Ref 26 dBm #Atten 30 dB
#Samp T Stop Freq
Log [ 5.35500008 GHz
16 '
dB/ CF Step
Offst 9.00000008 MHz
26 Auto Man
dB
Freq Offset
Center 5.310 60 GHz Span 98 Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

8.04 dBm /53.3516 MHz

Power Spectral Density ||[0n

-68.23 dBm/Hz

Signal Track
Off
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 102 - Chain 0

% Agilent 19:19:39 Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.51 GHz Trig Free || ¢ 51 pagaon GHz
Channel Power | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.50500008 GHz
16
dB/ CF Step
Offst 9.00000008 MHz
26.3 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.518 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 98 MHz
Sweep 1 ms (1001 pts)

Channel Power

8.45 dBm /54.1407 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-67.88 dBm/Hz

Output Power Plot on 802.11n (HT-40) Channel 102 - Chain 1

% Agilent 19:21:21 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq 551 Gz Trig Free || ¢ 51 pagaon GHz
Channel Power | |
| StartFreq
546500088 GHz
Ref 26 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.55500088 GHz
18
dB/ CF Step
Offst 9.00000008 MHz
26.3 Auto Man
dB
Freq Offset
Center 5.510 00 Gz Span 90 Mz || 200000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

8.74 dBm /545817 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-67.63 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 102 - Chain 2

i Agilent 19:22:18 Oct 19, 2010

R T S|Freg/Channel

Center Freq

Ch Freq  5.51 GHz Trig Free || ¢ 51 pagaon GHz
Channel Power | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.50500008 GHz
16
dB/ CF Step
Offst 9.00000008 MHz
26.3 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.518 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span

Sweep 1 ms (1001 pts)

8 MHz

Channel Power

8.56 dBm /53.7784 MHz

Power Spectral Density

-68.75 dBm/Hz

Signal Track
On Off]

Output Power Plot on 802.11n (HT-40) Channel 118 - Chain 0

# Agilent 13:45:12 Nov 1, 2018

R T |Freq/ChanneI

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.59 GHz Trig Free || ¢ cappanon GHz
Channel Power | |
| StartFreq
5.54500008 GHz
Ref 26 dBm #Atten 30 dB
#Samp T T i Stop Freq
Log e o e ] 5.63500000 GHz
18
dB/ CF Step
Offst fl| 9.06600008 MHz
26.3 Auto Man
dB
Freq Offset
Center 5.590 80 GHz Span 90 Mz || ©-00000000 Hz

#Sweep 100 ms (1001 pts)

Channel Power

15.56 dBm /87.3315 MHz

Power Spectral Density

-63.85 dBm/Hz

Signal Track
On Off]
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 118 - Chain 1

- Agilent 13:42:27 MNov 1, 2016

R T |Freq/ChanneI

Center Freq

Ch Freq  5.59 GHz Trig Free || 5 Sopapnnn Gz
Channel Power | |
| StartFreq
5.54500008 GHz
Ref 26 dBm #Atten 30 dB
#3amp i T Stop Freq
Log BN o 5.63500800 GHz
18
dB/ CF Step
Offst 9.00000008 MHz
26.3 Auto Man
dB
Freq Offset
Center 5.590 00 Gz Span 90 Mz || 200000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)

Channel Power

15.59 dBm /88.2650 MHz

Power Spectral Density

-63.87 dBm/Hz

Signal Track
On Off]

Output Power Plot on 802.11n (HT-40) Channel 118 - Chain 2

# Agilent 13:51:26 Nov 1, 2018

R T |Freq/ChanneI

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.59 Gz Trig Free || ¢ cappanon GHz
Channel Power | |
| StartFreq
5.54500008 GHz
Ref 2@ dBm #Atten 30 dB
#Samp T Stop Freq
Log [ 563500008 GHz
18
dB/ CF Step
Offst 9.00000008 MHz
26.3 Auto Man
dB
Freq Offset
Center 5.590 60 GHz Span 98 Mz || ©-00000000 Hz

#Sweep 100 ms (1001 pts)

Channel Power

13.88 dBm /83.3544 MHz

Power Spectral Density

-65.64 dBm/Hz

Signal Track
On Off]
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 134 - Chain 0

# Agilent 19:29:14 0Oct 19, 2610 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Channel Power | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 30 dB
#3amp i i | Stop Freq
Log | ! | 571560600 GHz
16
dB/ CF Step
Offst 9.00006000 MHz
26.3 Huto Man
dB
Freq Offset
B.AAAREARE Hz

#Res BH 1 MHz

Center 5.67@ 88 GHz

#YBH 3 MHz

Span 98 MHz
Sweep 1 ms (1001 pts)

Channel Power

14.56 dBm /81.3874 MHz

Power Spectral Density

-64.55 dBm/Hz

Signal Track
On Off]

Output Power Plot on 802.11n (HT-40) Channel 134 - Chain 1

# Agilent 19:30:23 Oct 19, 2610 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Channel Power | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp T T T Stop Freq
Log [ _I_ 5.71500080 GHz
16
dB/ CF Step
Offst 9.00008008 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.678 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)

Channel Power

Power Spectral Density

Signal Track
On Off]

14.98 dBm /84.0768 MHz

-64.27 dBm/Hz
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-40) Channel 134 - Chain 2

# Agilent 19:31:19 0Oct 19, 2610 R T S[Freq/Channel
| |
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Channel Power | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 30 dB
#3amp i | StopFreq
Log i | 571560800 GHz
16
Offst 9.00086008 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.678 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
14.60 dBm /89.9373 MHz -64.94 dBm/Hz
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

<Beam-Forming Off; 2x3>

Output Power Plot on 802.11n (HT-20) Channel 36 - Chain 0

% Agilent 18:31:08 0Oct 23, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.18 GHz Trig Free || ¢ [gpaa000 GHz
Channel Power | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp T Stop Freq
Log | 5.20500008 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
Freq Offset
Center 5.180 60 GHz Span 5@ Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

11.21 dBm /28.3245 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-63.32 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 36 - Chain 1

% Agilent 18:38:31 Oct 23, 2018

R T S|Freg/Channel

Center Freq

Center 5.180 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.18 GHz Trig Free || ¢ [gpaa000 GHz
Channel Power | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.20500008 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

10.33 dBm /26.0436 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-63.83 dBm/Hz

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : PPD-AR5BHB112

IC : 4104A-AR5BHB112

Page Number 1 361 of 691
Report Issued Date : Nov. 17, 2010
Report Version : Rev. 01



FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-20) Channel 44 - Chain 0

% Agilent 18:32:17 Oct 23, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.22 GHz Trig Free || ¢ 55000000 GHz
Channel Power | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.24500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.220 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

10.22 dBm /25.4337 MHz

Power Spectral Density ||[0n

Signal Track
Off

-63.85 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 44 - Chain 1

% Agilent 18:33:03 0Oct 23, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.22 Gz Trig Free || ¢ 55000000 GHz
Channel Power | |
| StartFreq
5.19500068 GHz
Ref 26 dBm #Atten 30 dB
#Samp T T Stop Freq
Log [ ! 5.24500008 GHz
18
dB/ CF Step
Offst 500000068 MHz
25.7 Auto Man
dB
Freq Offset
Center 5.220 60 GHz Span 5@ Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

8.33 dBm /26.66393 MHz

Power Spectral Density ||[0n

-64.93 dBm/Hz

Signal Track
Off
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

Output Power Plot on 802.11n (HT-20) Channel 48 - Chain 0

% Agilent 18:35:52 Oct 23, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.24 GHz Trig Free || ¢ 54000000 GHz
Channel Power | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.26500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.248 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

10.84 dBm /25.5158 MHz

Power Spectral Density ||[0n

-63.23 dBm/Hz

Signal Track
Off

Output Power Plot on 802.11n (HT-20) Channel 48 - Chain 1

% Agilent 18:35:14 Oct 23, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.24 Gz Trig Free || ¢ 54000000 GHz
Channel Power | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Samp T i StopFreq
Log | [ 5.26500000 GHz
16
dB/ CF Step
Offst 5.00000008 MHz
25.7 Auto Man
dB
Freq Offset
Center 5.240 60 GHz Span 5@ Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

8.24 dBm /26.2608 MHz

Power Spectral Density ||[0n

-64.95 dBm/Hz

Signal Track
Off
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Output Power Plot on 802.11n (HT-20) Channel 52 - Chain 0

% Agilent 14:62:52 Nov 1, 2016

R T |Freq/ChanneI

Center Freq

Ch Freq  5.26 GHz Trig Free || ¢ S6p00000 GHz
Channel Power | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.28500000 GHz
16
dB/ CF Step
Offst |7 5.00000008 MHz
26 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.260 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
#Sweep 100 ms (1001 pts)

Channel Power

15.19 dBm /32.8318 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-58.98 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 52 - Chain 1

% Agilent 14:11:27 MNov 1, 2016

R T |Freq/ChanneI

Center Freq

Ch Freq  5.26 GHz Trig Free || ¢ S6p00000 GHz
Channel Power | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp T i StopFreq
Log [ ! 5.28500000 GHz
16
dB/ CF Step
Offst i 5.00000008 MHz
26 Auto Man
dB
Freq Offset

Center 5.260 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 50 Mz B.0BE0AGEE Hz
#Sweep 100 ms (1001 pts)

Channel Power

14.44 dBm /31.0158 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-60.47 dBm/Hz
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Output Power Plot on 802.11n (HT-20) Channel 60 - Chain 0

% Agilent 18:08:21 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.3 GHz Trig Free || 5 3ap00000 GHz
Channel Power | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp i StopFreq
Log ! 5.32500000 GHz
16
dB/ CF Step
Offst | 5.00000008 MHz
26 Auto Man
dB
Freq Offset

Center 5.300 088 GHz

#Res BH 1 MHz #YBH 3 MHz

Sweep 1 ms (1001 pts)

Channel Power

15.97 dBm /40.8303 MHz

Power Spectral Density ||[0n

Signal Track
Off

-60.15 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 60 - Chain 1

% Agilent 17:58:48 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq 5.3 GHz Trig Free || 5 3ap00000 GHz
Channel Power | |
| StartFreq
527500008 GHz
Ref 26 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.32500008 GHz
18
dB/ CF Step
Offst P e 500000068 MHz
26 Auto Man
dB
Freq Offset
Center 5.360 60 GHz Span 5@ Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

14.28 dBm /34.8120 MHz

Power Spectral Density ||[0n

Signal Track
Off

-61.13 dBm/Hz
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Output Power Plot on 802.11n (HT-20) Channel 64 - Chain 0

% Agilent 18:01:13 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.32 GHz Trig Free || 5 35000000 GHz
Channel Power | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp T T Stop Freq
Log I | 5.34500000 GHz
16
dB/ CF Step
Offst = A 5.00000008 MHz
26 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.320 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

15.56 dBm /42.7558 MHz

Power Spectral Density ||[0n

Signal Track
Off

-60.75 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 64 - Chain 1

% Agilent 18:62:13 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.32 GHz Trig Free || 5 35000000 GHz
Channel Power | |
| StartFreq
5.29500008 GHz
Ref 26 dBm #Atten 30 dB
#Samp T Stop Freq
Log [ 5.34500008 GHz
18
dB/ CF Step
Offst 500000068 MHz
26 Auto Man
dB
Freq Offset
Center 5.320 60 GHz Span 58 Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

14.26 dBm /33.6137 MHz

Power Spectral Density ||[0n

-61.01 dBm/Hz

Signal Track
Off
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Output Power Plot on 802.11n (HT-20) Channel 100 - Chain 0

. Agilent 12:09:46 Hov 1, 2018 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Channel Power | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp | Stop Freq
Log ] 5.52560600 GHz
16
dB/ CF Step
Offst [ 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.508 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
15.41 dBm /39.6166 MHz -60.57 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 100 - Chain 1

# Agilent 18:12:48 0Oct 19, 2610 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Channel Power | |
StartFreq
547500000 GHz
Ref 28 dBm #Atten 30 dB
#3amp i StopFreq
Log I 5.52560600 GHz
16
dB/ . CF Step
Offst P | 5.60000860 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.506 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
15.21 dBm /42.4892 MHz -61.87 dBm/Hz
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Output Power Plot on 802.11n (HT-20) Channel 120 - Chain 0

% Agilent 18:16:23 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.6 GHz Trig Free || ¢ gapaanon GHz
Channel Power | |
StartFreq
5.57500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp T Stop Freq
Log I 5.62500008 GHz
16
dB/ CF Step
Offst | 5.00000008 MHz
26.3 Auto Man
dB
Freq Offset

Center 5.608 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Sweep 1 ms (1001 pts)

Channel Power

15.90 dBm /42.2747 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-60.36 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 120 - Chain 1

% Agilent 18:17:88 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq 5.6 GHz Trig Free || ¢ gapaanon GHz
Channel Power | |
| StartFreq
557500008 GHz
Ref 2@ dBm #Atten 30 dB
#Samp Stop Freq
Log 562500008 GHz
18
dB/ CF Step
Offst 500000068 MHz
26.3 Auto Man
dB
Freq Offset
Center 5.600 00 Gz Span 50 Mz || 200000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

16.44 dBm /47.3824 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-60.31 dBm/Hz
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Output Power Plot on 802.11n (HT-20) Channel 140 - Chain 0

% Agilent 18:24:27 Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.7 Gz Trig Free || 5 7000000 GHz
Channel Power | |
| StartFreq
567500008 GHz
Ref 26 dBm #Atten 30 dB
#Samp T Stop Freq
Log I 5.72500008 GHz
18
dB/ CF Step
Offst | 5.06000068 MHz
26.3 Auto Man
dB
Freq Offset
A.BEAEEE6A Hz

Center 5.708 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

Channel Power

16.76 dBm /44.7937 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-58.75 dBm/Hz

Output Power Plot on 802.11n (HT-20) Channel 140 - Chain 1

% Agilent 18:21:56 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq 5.7 GHz Trig Free || ¢ 70000000 GHz
Channel Power | |
| StartFreq
567500008 GHz
Ref 26 dBm #Atten 30 dB
#Samp T Stop Freq
Log I 5.72500008 GHz
18
dB/ CF Step
Offst 500000068 MHz
26.3 Auto Man
dB
Freq Offset
Center 5.760 60 GHz Span 5@ MHz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

15.60 dBm /46.3057 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-61.05 dBm/Hz
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Output Power Plot on 802.11n (HT-40) Channel 38 - Chain 0O

i Agilent 18:39:28 Oct 23, 2010

R T S|Freg/Channel

Center Freq

Ch Freq  5.19 GHz Trig Free || ¢ {9paa000 GHz
Channel Power | |
| StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.23500000 GHz
16
dB/ CF Step
Offst 9.00000008 MHz
25.7 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.198 88 GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 98 MHz
Sweep 1 ms (1001 pts)

Channel Power

13.27 dBm /77.4241 MHz

Power Spectral Density

-65.62 dBm/Hz

Signal Track
On Off]

Output Power Plot on 802.11n (HT-40) Channel 38 - Chain 1

% Agilent 18:39:59 Oct 23, 2610

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz

#YBH 3 MHz

Ch Freq  5.19 Gz Trig Free || ¢ {9paa000 GHz
Channel Power | |
| StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#3amp i T Stop Freq
Log [ [ 5.23500000 GHz
16
dB/ CF Step
Offst 9.00000008 MHz
25.7 Auto Man
dB
Freq Offset
Center 5.190 60 GHz Span 98 Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

12.01 dBm /60.2513 MHz

Power Spectral Density

-65.79 dBm/Hz

Signal Track
On Off]
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Output Power Plot on 802.11n (HT-40) Channel 46 - Chain 0

% Agilent 18:43:08 0Oct 23, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.23 GHz Trig Free || ¢ 53000000 GHz
Channel Power | |
| StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#3amp i T Stop Freq
Log [ [ 5.27500008 GHz
16
dB/ CF Step
Offst 9.00000008 MHz
25.7 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.230 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 98 MHz
Sweep 1 ms (1001 pts)

Channel Power

12.7@ dBm /61.5713 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-65.19 dBm/Hz

Output Power Plot on 802.11n (HT-40) Channel 46 - Chain 1

% Agilent 18:42:18 Oct 23, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq  5.23 Gz Trig Free || ¢ 53000000 GHz
Channel Power | |
| StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp T i StopFreq
Log ! ! 5.27500000 GHz
16
dB/ CF Step
Offst 9.00000008 MHz
25.7 Auto Man
dB
Freq Offset
Center 5.230 60 GHz Span 98 Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

11.28 dBm /51.3634 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-65.83 dBm/Hz
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Output Power Plot on 802.11n (HT-40) Channel 54 - Chain O

% Agilent 13:59:18 Nov 1, 2016

R T |Freq/ChanneI

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Frea  5.27 Bhz Trig Free (| ¢ 2750000 GHz
Channel Power | |
| StartFreq
5.22500009 GHz
Ref 26 dBm #Atten 30 dB
#Samp i T Stop Freq
Log RO PO ISR W 5.31500608 GHz
1@
dB/ CF Step
Offst [ ol 900000008 MHz
26 Auto Man
dB
Freq Offset
Center 5.270 08 GHz Span 90 Mz || 200000000 Hz

#Sweep 100 ms (1001 pts)

Channel Power

15.46 dBm /74.9568 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-63.29 dBm/Hz

Output Power Plot on 802.11n (HT-40) Channel 54 - Chain 1

% Agilent 13:57:21 Nov 1, 2016

R T |Freq/ChanneI

Center Freq

Ch Freq  5.27 GHz Trig Free || ¢ 57000000 GHz
Channel Power | |
StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#3amp i i StopFreq
Log [ ! N 5.31500000 GHz
16
dB/ CF Step
Offst § 9.00000008 MHz
26 Auto Man
dB
Freq Offset

Center 5.27@ 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 90 Mz B.0BE0AGEE Hz
#Sweep 100 ms (1001 pts)

Channel Power

14.50 dBm /79.3842 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-64.50 dBm/Hz
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Output Power Plot on 802.11n (HT-40) Channel 62 - Chain O

% Agilent 19:17:58 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.31 GHz Trig Free || ¢ 31000000 GHz
Channel Power | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp T Stop Freq
Log ! 5.35500008 GHz
16
dB/ CF Step
Offst 9.00000008 MHz
26 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.310 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 98 MHz
Sweep 1 ms (1001 pts)

Channel Power

8.45 dBm /55.5603 MHz

Power Spectral Density ||[0n

Signal Track
Off

-68.00 dBm/Hz

Output Power Plot on 802.11n (HT-40) Channel 62 - Chain 1

% Agilent 19:16:49 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq 531 Gz Trig Free || ¢ 31000000 GHz
Channel Power | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp i StopFreq
Log [ 5.35500008 GHz
10 '
dB/ CF Step
Offst 9.00000008 MHz
26 Auto Man
dB
Freq Offset
Center 5.310 60 GHz Span 98 Mz || ©-00000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

8.81 dBm /51.8197 MHz

Power Spectral Density ||[0n

-68.34 dBm/Hz

Signal Track
Off

SPORTON INTERNATIONAL INC.
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Output Power Plot on 802.11n (HT-40) Channel 102 - Chain 0

% Agilent 19:19:39 Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq  5.51 GHz Trig Free || ¢ 51 pagaon GHz
Channel Power | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.50500008 GHz
16
dB/ CF Step
Offst 9.00000008 MHz
26.3 Auto Man
dB
Freq Offset
B.AAAREARE Hz

Center 5.518 88 GHz

#Res BH 1 MHz #YBH 3 MHz

Span 98 MHz
Sweep 1 ms (1001 pts)

Channel Power

8.45 dBm /54.1407 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-67.88 dBm/Hz

Output Power Plot on 802.11n (HT-40) Channel 102 - Chain 1

% Agilent 19:21:21 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

#Res BH 1 MHz #YBH 3 MHz

Ch Freq 551 Gz Trig Free || ¢ 51 pagaon GHz
Channel Power | |
| StartFreq
546500088 GHz
Ref 26 dBm #Atten 30 dB
#Samp Stop Freq
Log 5.55500088 GHz
18
dB/ CF Step
Offst 9.00000008 MHz
26.3 Auto Man
dB
Freq Offset
Center 5.510 00 Gz Span 90 Mz || 200000000 Hz

Sweep 1 ms (1001 pts)

Channel Power

8.74 dBm /545817 MHz

Signal Track
Power Spectral Density ||[0n 0ff]

-67.63 dBm/Hz
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Output Power Plot on 802.11n (HT-40) Channel 118 - Chain 0

. Agilent 13:45:12 Hov 1, 2018 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.53 GHz Trig Free 5.COGGG000 GHz
Channel Power | |
| StartFreq
5.54500000 GHz
Ref 28 dBm #Atten 30 dB
#3amp i i | Stop Freq
Log [— i I 5.63500800 GHz
16
dB/ CF Step
Offst il 9.00086600 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.598 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
15.56 dBm /87.3315 MHz -63.85 dBm/Hz

Output Power Plot on 802.11n (HT-40) Channel 118 - Chain 1

. Agilent 13:42:27 HNov 1, 2018 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.53 GHz Trig Free 5.COGGG000 GHz
Channel Power | |
| StartFreq
5.54500000 GHz
Ref 28 dBm #Atten 30 dB
#3amp i | StopFreq
Log it e _|_ o 5.63500800 GHz
16
dB/ CF Step
Offst 9.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.598 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz #Sweep 100 ms (1001 pts)
Signal Track
Channel Power Power Spectral Density ||[0n 0ff]
15.59 dBm /88.2650 MHz -63.87 dBm/Hz
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Output Power Plot on 802.11n (HT-40) Channel 134 - Chain 0

# Agilent 19:29:14 0Oct 19, 2610 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Channel Power | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 30 dB
#3amp i i | Stop Freq
Log | ! | 571560600 GHz
16
dB/ CF Step
Offst 9.00006000 MHz
26.3 Huto Man
dB
Freq Offset
B.AAAREARE Hz

#Res BH 1 MHz

Center 5.67@ 88 GHz

#YBH 3 MHz

Span 98 MHz
Sweep 1 ms (1001 pts)

Channel Power

14.56 dBm /81.3874 MHz

Power Spectral Density

-64.55 dBm/Hz

Signal Track
On Off]

Output Power Plot on 802.11n (HT-40) Channel 134 - Chain 1

# Agilent 19:30:23 Oct 19, 2610 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Channel Power | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 30 dB
#Samp T T T Stop Freq
Log [ _I_ 5.71500080 GHz
16
dB/ CF Step
Offst 9.00008008 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.678 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)

Channel Power

Power Spectral Density

Signal Track
On Off]

14.98 dBm /84.0768 MHz

-64.27 dBm/Hz
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3.5 Band Edges Measurement

3.5.1 Limit of Band Edges

(1) For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of the 5.15-5.35
GHz band shall not exceed an EIRP of —27 dBm/MHz. For transmitters operating in the 5.25-5.35
GHz band: all emissions outside of the 5.15-5.35 GHz band shall not exceed an EIRP of —27
dBm/MHz. Devices operating in the 5.25-5.35 GHz band that generate emissions in the
5.15-5.25 GHz band must meet all applicable technical requirements for operation in the
5.15-5.25 GHz band (including indoor use) or alternatively meet an out-of-band emission EIRP
limit of =27 dBm/MHz in the 5.15-5.25 GHz band. For transmitters operating in the 5.47-5.725
GHz band: all emissions outside of the 5.47-5.725 GHz band shall not exceed an EIRP of -27
dBm/MHz.

(2) The provisions of Section 15.205 Restricted bands of operation of this part apply to intentional

radiators operating under this section.

3.5.2 Measuring Instruments

See list of measuring instruments of this test report.

3.5.3 Test Procedures

1. Setboth RBW and VBW of spectrum analyzer to 1MHz with convenient frequency span including
1MHz bandwidth from band edge.

2. The band edges was measured and recorded.
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3.5.4 Test Setup

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer
! Receiver
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3.5.6 Test Result of Radiated Band Edges

<Normal: 3x3>

Test Mode : 802.11a L channel Temperature : 23~25°CC
Test Band : 802.11a Relative Humidity : |56~60%%
Test Channel : (36 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) [(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5150 61.52 -12.48 74 5251 34.25 9.41 34.65 100 292 Peak
5150 43.16 -10.84 54 34.15 34.25 9.41 34.65 100 292 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5148 68.93 -5.07 74 59.92 34.25 9.41 34.65 100 292 Peak
5148 48.09 -5.91 54 39.08 34.25 9.41 34.65 100 292 | Average
Test Mode : 802.11a H channel Temperature : 23~25°CC
Test Band : 802.11a Relative Humidity : |56~60%%
Test Channel : |64 Test Engineer : Wii Chang

ANTENNA POLARITY : HORIZONTAL

Frequency| Level Over Limit Read | Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |(dBuV/m) (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5350.56 67.48 -6.52 74 58.69 34.45 9.74 35.4 100 292 Peak
5350.56 43.59 -10.41 54 34.8 34.45 9.74 35.4 100 292 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)

5350 73.17 -0.83 74 64.38 34.45 9.74 35.4 100 292 Peak

5350 49.7 -4.3 54 40.91 34.45 9.74 354 100 292 Average
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Test Mode : 802.11a L channel Temperature : 23~25°CC
Test Band : 802.11a Relative Humidity : |56~60%%
Test Channel : |100 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m) (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5470 67.6 -20.7 88.3 59.75 34.17 6.87 33.19 100 255 Peak
5470 47.36 -20.94 68.3 39.51 34.17 6.87 33.19 100 255 | Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5470 75.23 -13.07 88.3 67.38 34.17 6.87 33.19 100 255 Peak
5470 56.35 -11.95 68.3 48.5 34.17 6.87 33.19 100 255 Average
Test Mode : 802.11a H channel Temperature : 23~25°CC
Test Band : 802.11a Relative Humidity : |56~60%%
Test Channel : (140 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m)l (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5725 71.8 -16.5 88.3 63.47 34.51 7.01 33.19 100 280 Peak
5725 47.74 -20.56 68.3 39.41 34.51 7.01 33.19 100 280 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)l (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)

5725 78.82 -0.48 88.3 70.49 3451 7.01 33.19 100 280 Peak

5725 60.92 -7.38 68.3 52.59 34.51 7.01 33.19 100 280 Average
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<Normal: 2x3>

Test Mode : 802.11a L channel Temperature : 23~25°CC
Test Band : 802.11a Relative Humidity : |56~60%%
Test Channel : |36 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m) (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5149.55 63.35 -10.65 74 56.06 33.92 6.7 33.33 100 297 Peak
5149.55 39.81 -14.19 54 32.52 33.92 6.7 33.33 100 297 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5149.25 69.56 -4.44 74 62.27 33.92 6.7 33.33 100 297 Peak
5149.25 43.43 -10.57 54 36.14 33.92 6.7 33.33 100 297 Average
Test Mode : 802.11a H channel Temperature : 23~25°CC
Test Band : 802.11a Relative Humidity : |56~60%%
Test Channel : (64 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m)l (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5353.85 65.94 -8.06 74 58.3 34.08 6.8 33.24 100 295 Peak
5353.85 49.62 -4.38 54 41.98 34.08 6.8 33.24 100 295 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)l (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5350.33 73.48 -0.52 74 65.84 34.08 6.8 33.24 100 295 Peak
5350.33 53.16 -0.84 54 45.52 34.08 6.8 33.24 100 295 Average
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Test Mode : 802.11a L channel Temperature : 23~25°CC
Test Band : 802.11a Relative Humidity : |56~60%%
Test Channel : |100 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m) (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5470 62.67 -25.63 88.3 54.82 34.17 6.87 33.19 100 271 Peak
5470 42.77 -25.53 68.3 34.92 34.17 6.87 33.19 100 271 | Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5470 74.18 -14.12 88.3 66.33 34.17 6.87 33.19 100 271 Peak
5470 51.15 -17.15 68.3 43.3 34.17 6.87 33.19 100 271 Average
Test Mode : 802.11a H channel Temperature : 23~25°CC
Test Band : 802.11a Relative Humidity : |56~60%%
Test Channel : (140 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m)l (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5725 59 -29.3 88.3 50.67 34.51 7.01 33.19 100 262 Peak
5725 44.1 -24.2 68.3 35.77 34.51 7.01 33.19 100 262 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)l (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)

5725 78.2 -10.1 88.3 69.87 34.51 7.01 33.19 100 262 Peak

5725 55.18 -13.12 68.3 46.85 3451 7.01 33.19 100 262 Average
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<Beam-Forming On: 3x3>

Test Mode : 802.11n (HT-20) L channel Temperature : 23~25°CC
Test Band : 802.11n (HT-20) Relative Humidity : |56~60%%
Test Channel : |36 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m) (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5147.04 62.82 -11.18 74 53.81 34.25 9.41 34.65 100 292 Peak
5147.04 44 -10 54 34.99 34.25 9.41 34.65 100 292 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5148 68.56 -5.44 74 59.55 34.25 9.41 34.65 100 292 Peak
5148 48.72 -5.28 54 39.71 34.25 9.41 34.65 100 292 Average
Test Mode : 802.11n (HT-20) H channel Temperature : 23~25°CC
Test Band : 802.11n (HT-20) Relative Humidity : |56~60%%
Test Channel : (64 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m)l (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5350 63.69 -10.31 74 54.9 34.45 9.74 354 100 292 Peak
5350 41.61 -12.39 54 32.82 34.45 9.74 35.4 100 292 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)l (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)

5350 71.09 -2.91 74 62.3 34.45 9.74 35.4 100 292 Peak

5350 47.49 -6.51 54 38.7 34.45 9.74 35.4 100 292 Average
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Test Mode : 802.11n (HT-20) L channel Temperature : 23~25°CC
Test Band : 802.11n (HT-20) Relative Humidity : |56~60%%
Test Channel : |100 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m) (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5470 73.05 -15.25 88.3 65.2 34.17 6.87 33.19 100 255 Peak
5470 50.21 -18.09 68.3 42.36 34.17 6.87 33.19 100 255 | Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5470 84.04 -4.26 88.3 76.19 34.17 6.87 33.19 100 255 Peak
5470 59.82 -8.48 68.3 51.97 34.17 6.87 33.19 100 255 Average
Test Mode : 802.11n (HT-20) H channel Temperature : 23~25°CC
Test Band : 802.11n (HT-20) Relative Humidity : |56~60%%
Test Channel : (140 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m)l (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5725 66.96 -21.34 88.3 58.63 34.51 7.01 33.19 100 280 Peak
5725 49.09 -19.21 68.3 40.76 34.51 7.01 33.19 100 280 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)l (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)

5725 78.73 -9.57 88.3 70.4 3451 7.01 33.19 100 280 Peak

5725 57.01 -11.29 68.3 48.68 34.51 7.01 33.19 100 280 Average
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Test Mode : 802.11n (HT-40) L channel Temperature : 23~25°CC
Test Band : 802.11n (HT-40) Relative Humidity : |56~60%%
Test Channel : |38 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m) (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5148 58.51 -15.49 74 49.5 34.25 9.41 34.65 100 95 Peak
5148 42.89 -11.11 54 33.88 34.25 9.41 34.65 100 95 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5150 68.85 -5.15 74 59.84 34.25 9.41 34.65 100 95 Peak
5150 53.11 -0.89 54 44.1 34.25 9.41 34.65 100 95 Average
Test Mode : 802.11n (HT-40) H channel Temperature : 23~25°CC
Test Band : 802.11n (HT-40) Relative Humidity : |56~60%%
Test Channel : (62 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m)l (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5351.52 63.31 -10.69 74 54.52 34.45 9.74 354 100 273 Peak
5351.52 46.1 -7.9 54 37.31 34.45 9.74 354 100 273 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)l (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)

5350 73.66 -0.34 74 64.87 34.45 9.74 35.4 100 273 Peak

5350 52.37 -1.63 54 43.58 34.45 9.74 35.4 100 273 Average
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Test Mode : 802.11n (HT-40) L channel Temperature : 23~25°CC
Test Band : 802.11n (HT-40) Relative Humidity : |56~60%%
Test Channel : |102 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m) (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5470 70.35 -17.95 88.3 62.5 34.17 6.87 33.19 100 110 Peak
5470 52.85 -15.45 68.3 45 34.17 6.87 33.19 100 110 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5470 77.42 -10.88 88.3 69.57 34.17 6.87 33.19 100 110 Peak
5470 58.11 -10.19 68.3 50.26 34.17 6.87 33.19 100 110 Average
Test Mode : 802.11n (HT-40) H channel Temperature : 23~25°CC
Test Band : 802.11n (HT-40) Relative Humidity : |56~60%%
Test Channel : (134 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m)l (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5725 70.87 -17.43 88.3 62.54 34.51 7.01 33.19 100 259 Peak
5725 48.68 -19.62 68.3 40.35 34.51 7.01 33.19 100 259 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)l (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)

5725 84.29 -4.01 88.3 75.96 3451 7.01 33.19 100 259 Peak

5725 64.36 -3.94 68.3 56.03 34.51 7.01 33.19 100 259 Average
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<Beam-Forming On: 2x3>

Test Mode : 802.11n (HT-20) L channel Temperature : 23~25°CC
Test Band : 802.11n (HT-20) Relative Humidity : |56~60%%
Test Channel : |36 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m) (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5147.6 61.89 -12.11 74 54.6 33.92 6.7 33.33 100 297 Peak
5147.6 41.7 -12.3 54 34.41 33.92 6.7 33.33 100 297 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5148.95 70.47 -3.53 74 63.18 33.92 6.7 33.33 100 297 Peak
5148.95 46.81 -7.19 54 39.52 33.92 6.7 33.33 100 297 Average
Test Mode : 802.11n (HT-20) H channel Temperature : 23~25°CC
Test Band : 802.11n (HT-20) Relative Humidity : |56~60%%
Test Channel : (64 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m)l (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5351.65 63.14 -10.86 74 55.5 34.08 6.8 33.24 100 295 Peak
5351.65 49.11 -4.89 54 41.47 34.08 6.8 33.24 100 295 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)l (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5350.55 73.68 -0.32 74 66.04 34.08 6.8 33.24 100 295 Peak
5350.55 51.81 -2.19 54 44.17 34.08 6.8 33.24 100 295 Average
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Test Mode : 802.11n (HT-20) L channel Temperature : 23~25°CC
Test Band : 802.11n (HT-20) Relative Humidity : |56~60%%
Test Channel : |100 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m) (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5470 65.4 -22.9 88.3 57.55 34.17 6.87 33.19 100 271 Peak
5470 45.38 -22.92 68.3 37.53 34.17 6.87 33.19 100 271 | Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5470 75.51 -12.79 88.3 67.66 34.17 6.87 33.19 100 271 Peak
5470 54.87 -13.43 68.3 47.02 34.17 6.87 33.19 100 271 Average
Test Mode : 802.11n (HT-20) H channel Temperature : 23~25°CC
Test Band : 802.11n (HT-20) Relative Humidity : |56~60%%
Test Channel : (140 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m)l (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5725 65.44 -22.86 88.3 57.11 34.51 7.01 33.19 100 265 Peak
5725 47.17 -21.13 68.3 38.84 3451 7.01 33.19 100 265 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)l (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)

5725 82.98 -5.32 88.3 74.65 3451 7.01 33.19 100 265 Peak

5725 62.11 -6.19 68.3 53.78 34.51 7.01 33.19 100 265 Average
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Test Mode : 802.11n (HT-40) L channel Temperature : 23~25°CC
Test Band : 802.11n (HT-40) Relative Humidity : |56~60%%
Test Channel : |38 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m) (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5144.45 68.87 -5.13 74 61.58 33.92 6.7 33.33 100 293 Peak
5144.45 48 -6 54 40.71 33.92 6.7 33.33 100 293 | Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5144.15 71.87 -2.13 74 64.58 33.92 6.7 33.33 100 293 Peak
5144.15 53.37 -0.63 54 46.08 33.92 6.7 33.33 100 293 Average
Test Mode : 802.11n (HT-40) H channel Temperature : 23~25°CC
Test Band : 802.11n (HT-40) Relative Humidity : |56~60%%
Test Channel : (62 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m)l (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5351.98 66.94 -7.06 74 59.3 34.08 6.8 33.24 100 295 Peak
5351.98 50.25 -3.75 54 42.61 34.08 6.8 33.24 100 295 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)l (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5355.72 72.68 -1.32 74 65.04 34.08 6.8 33.24 100 295 Peak
5355.72 53.42 -0.58 54 45.78 34.08 6.8 33.24 100 295 Average
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Test Mode : 802.11n (HT-40) L channel Temperature : 23~25°CC
Test Band : 802.11n (HT-40) Relative Humidity : |56~60%%
Test Channel : |102 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m) (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5470 71.29 -17.01 88.3 62.96 3451 7.01 33.19 102 247 Peak
5470 54.97 -13.33 68.3 46.64 3451 7.01 33.19 102 247 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5470 76.85 -11.45 88.3 68.52 3451 7.01 33.19 102 247 Peak
5470 61.18 -7.12 68.3 53.33 34.17 6.87 33.19 102 247 Average
Test Mode : 802.11n (HT-40) H channel Temperature : 23~25°CC
Test Band : 802.11n (HT-40) Relative Humidity : |56~60%%
Test Channel : (134 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m)l (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5725 58.88 -29.42 88.3 50.55 34.51 7.01 33.19 100 266 Peak
5725 42.84 -25.46 68.3 34.51 3451 7.01 33.19 100 266 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)l (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)

5725 68.69 -19.61 88.3 60.36 3451 7.01 33.19 100 266 Peak

5725 49.09 -19.21 68.3 40.76 34.51 7.01 33.19 100 266 Average
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<Beam-Forming Off: 3x3>

Test Mode : 802.11n (HT-20) L channel Temperature : 23~25°CC
Test Band : 802.11n (HT-20) Relative Humidity : |56~60%%
Test Channel : |36 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m) (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5147.04 62.82 -11.18 74 53.81 34.25 9.41 34.65 100 292 Peak
5147.04 44 -10 54 34.99 34.25 9.41 34.65 100 292 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5148 68.56 -5.44 74 59.55 34.25 9.41 34.65 100 292 Peak
5148 48.72 -5.28 54 39.71 34.25 9.41 34.65 100 292 Average
Test Mode : 802.11n (HT-20) H channel Temperature : 23~25°CC
Test Band : 802.11n (HT-20) Relative Humidity : |56~60%%
Test Channel : (64 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m)l (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5350 63.69 -10.31 74 54.9 34.45 9.74 354 100 292 Peak
5350 41.61 -12.39 54 32.82 34.45 9.74 35.4 100 292 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)l (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)

5350 71.09 -2.91 74 62.3 34.45 9.74 35.4 100 292 Peak

5350 47.49 -6.51 54 38.7 34.45 9.74 35.4 100 292 Average
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Test Mode : 802.11n (HT-20) L channel Temperature : 23~25°CC
Test Band : 802.11n (HT-20) Relative Humidity : |56~60%%
Test Channel : |100 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m) (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5470 73.05 -15.25 88.3 65.2 34.17 6.87 33.19 100 255 Peak
5470 50.21 -18.09 68.3 42.36 34.17 6.87 33.19 100 255 | Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5470 84.04 -4.26 88.3 76.19 34.17 6.87 33.19 100 255 Peak
5470 59.82 -8.48 68.3 51.97 34.17 6.87 33.19 100 255 Average
Test Mode : 802.11n (HT-20) H channel Temperature : 23~25°CC
Test Band : 802.11n (HT-20) Relative Humidity : |56~60%%
Test Channel : (140 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m)l (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5725 66.96 -21.34 88.3 58.63 34.51 7.01 33.19 100 280 Peak
5725 49.09 -19.21 68.3 40.76 34.51 7.01 33.19 100 280 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)l (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)

5725 78.73 -9.57 88.3 70.4 3451 7.01 33.19 100 280 Peak

5725 57.01 -11.29 68.3 48.68 34.51 7.01 33.19 100 280 Average
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Test Mode : 802.11n (HT-40) L channel Temperature : 23~25°CC
Test Band : 802.11n (HT-40) Relative Humidity : |56~60%%
Test Channel : |38 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m) (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5148 58.51 -15.49 74 49.5 34.25 9.41 34.65 100 95 Peak
5148 42.89 -11.11 54 33.88 34.25 9.41 34.65 100 95 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5150 68.85 -5.15 74 59.84 34.25 9.41 34.65 100 95 Peak
5150 53.11 -0.89 54 44.1 34.25 9.41 34.65 100 95 Average
Test Mode : 802.11n (HT-40) H channel Temperature : 23~25°CC
Test Band : 802.11n (HT-40) Relative Humidity : |56~60%%
Test Channel : (62 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m)l (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5351.52 63.31 -10.69 74 54.52 34.45 9.74 354 100 273 Peak
5351.52 46.1 -7.9 54 37.31 34.45 9.74 354 100 273 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)l (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)

5350 73.66 -0.34 74 64.87 34.45 9.74 35.4 100 273 Peak

5350 52.37 -1.63 54 43.58 34.45 9.74 35.4 100 273 Average
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Test Mode : 802.11n (HT-40) L channel Temperature : 23~25°CC
Test Band : 802.11n (HT-40) Relative Humidity : |56~60%%
Test Channel : |102 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m) (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5470 70.35 -17.95 88.3 62.5 34.17 6.87 33.19 100 110 Peak
5470 52.85 -15.45 68.3 45 34.17 6.87 33.19 100 110 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5470 77.42 -10.88 88.3 69.57 34.17 6.87 33.19 100 110 Peak
5470 58.11 -10.19 68.3 50.26 34.17 6.87 33.19 100 110 Average
Test Mode : 802.11n (HT-40) H channel Temperature : 23~25°CC
Test Band : 802.11n (HT-40) Relative Humidity : |56~60%%
Test Channel : (134 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m)l (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5725 70.87 -17.43 88.3 62.54 34.51 7.01 33.19 100 259 Peak
5725 48.68 -19.62 68.3 40.35 34.51 7.01 33.19 100 259 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)l (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)

5725 84.29 -4.01 88.3 75.96 3451 7.01 33.19 100 259 Peak

5725 64.36 -3.94 68.3 56.03 34.51 7.01 33.19 100 259 Average
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<Beam-Forming Off: 2x3>

Test Mode : 802.11n (HT-20) L channel Temperature : 23~25°CC
Test Band : 802.11n (HT-20) Relative Humidity : |56~60%%
Test Channel : |36 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m) (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5147.6 61.89 -12.11 74 54.6 33.92 6.7 33.33 100 297 Peak
5147.6 41.7 -12.3 54 34.41 33.92 6.7 33.33 100 297 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5148.95 70.47 -3.53 74 63.18 33.92 6.7 33.33 100 297 Peak
5148.95 46.81 -7.19 54 39.52 33.92 6.7 33.33 100 297 Average
Test Mode : 802.11n (HT-20) H channel Temperature : 23~25°CC
Test Band : 802.11n (HT-20) Relative Humidity : |56~60%%
Test Channel : (64 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m)l (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5351.65 63.14 -10.86 74 55.5 34.08 6.8 33.24 100 295 Peak
5351.65 49.11 -4.89 54 41.47 34.08 6.8 33.24 100 295 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)l (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5350.55 73.68 -0.32 74 66.04 34.08 6.8 33.24 100 295 Peak
5350.55 51.81 -2.19 54 44.17 34.08 6.8 33.24 100 295 Average
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Test Mode : 802.11n (HT-20) L channel Temperature : 23~25°CC
Test Band : 802.11n (HT-20) Relative Humidity : |56~60%%
Test Channel : |100 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m) (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5470 65.4 -22.9 88.3 57.55 34.17 6.87 33.19 100 271 Peak
5470 45.38 -22.92 68.3 37.53 34.17 6.87 33.19 100 271 | Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5470 75.51 -12.79 88.3 67.66 34.17 6.87 33.19 100 271 Peak
5470 54.87 -13.43 68.3 47.02 34.17 6.87 33.19 100 271 Average
Test Mode : 802.11n (HT-20) H channel Temperature : 23~25°CC
Test Band : 802.11n (HT-20) Relative Humidity : |56~60%%
Test Channel : (140 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m)l (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5725 65.44 -22.86 88.3 57.11 34.51 7.01 33.19 100 265 Peak
5725 47.17 -21.13 68.3 38.84 3451 7.01 33.19 100 265 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)l (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)

5725 82.98 -5.32 88.3 74.65 3451 7.01 33.19 100 265 Peak

5725 62.11 -6.19 68.3 53.78 34.51 7.01 33.19 100 265 Average
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Test Mode : 802.11n (HT-40) L channel Temperature : 23~25°CC
Test Band : 802.11n (HT-40) Relative Humidity : |56~60%%
Test Channel : |38 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m) (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5144.45 68.87 -5.13 74 61.58 33.92 6.7 33.33 100 293 Peak
5144.45 48 -6 54 40.71 33.92 6.7 33.33 100 293 | Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5144.15 71.87 -2.13 74 64.58 33.92 6.7 33.33 100 293 Peak
5144.15 53.37 -0.63 54 46.08 33.92 6.7 33.33 100 293 Average
Test Mode : 802.11n (HT-40) H channel Temperature : 23~25°CC
Test Band : 802.11n (HT-40) Relative Humidity : |56~60%%
Test Channel : (62 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m)l (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5351.98 66.94 -7.06 74 59.3 34.08 6.8 33.24 100 295 Peak
5351.98 50.25 -3.75 54 42.61 34.08 6.8 33.24 100 295 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)l (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5355.72 72.68 -1.32 74 65.04 34.08 6.8 33.24 100 295 Peak
5355.72 53.42 -0.58 54 45.78 34.08 6.8 33.24 100 295 Average
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Test Mode : 802.11n (HT-40) L channel Temperature : 23~25°CC
Test Band : 802.11n (HT-40) Relative Humidity : |56~60%%
Test Channel : |102 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m) (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5470 71.29 -17.01 88.3 62.96 3451 7.01 33.19 102 247 Peak
5470 54.97 -13.33 68.3 46.64 3451 7.01 33.19 102 247 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)| (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5470 76.85 -11.45 88.3 68.52 3451 7.01 33.19 102 247 Peak
5470 61.18 -7.12 68.3 53.33 34.17 6.87 33.19 102 247 Average
Test Mode : 802.11n (HT-40) H channel Temperature : 23~25°CC
Test Band : 802.11n (HT-40) Relative Humidity : |56~60%%
Test Channel : (134 Test Engineer : Wii Chang
ANTENNA POLARITY : HORIZONTAL
Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) [(dBuV/m)l (dB) |[(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)
5725 58.88 -29.42 88.3 50.55 34.51 7.01 33.19 100 266 Peak
5725 42.84 -25.46 68.3 34.51 3451 7.01 33.19 100 266 Average

ANTENNA POLARITY : VERTICAL

Frequency| Level Over Limit Read Antenna | Cable | Preamp Ant Table | Remark
Limit Line Level Factor Loss Factor Pos Pos
(MHz) |[(dBuV/m)l (dB) |(dBuV/m)| (dBuV) (dB) (dB) (dB) (cm) | (deg)

5725 68.69 -19.61 88.3 60.36 3451 7.01 33.19 100 266 Peak

5725 49.09 -19.21 68.3 40.76 34.51 7.01 33.19 100 266 Average
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3.6 Peak Excursion Ratio Measurement

3.6.1 Limit of Peak Excursion Ratio

The ratio of the peak excursion of the modulation envelope (measured using a peak hold function) to
the maximum conducted output power (measured as specified above) shall not exceed 13 dB across

any 1 MHz bandwidth or the emission bandwidth whichever is less.

3.6.2 Measuring Instruments

See list of measuring instruments of this test report.

3.6.3 Test Procedures

1. The transmitter output is connected to the spectrum analyzer.

2. The resolution bandwidth is set to and maintained at 1 MHz. The video bandwidth is set to 3 MHz.

3. Trace A is set peak detector and to Max Hold, then to View. Then the detector is readjusted to
sample detector, max hold to run for 60 seconds, and the signal under this measurement
condition is captured in Trace B in Accordance with the method 3 of DA-02-2138.

4. The difference between the traces is investigated. The marker is placed at the frequency, which
shows the largest difference. The amplitude delta between the traces at this frequency is the

peak excursion.

3.6.4 Test Setup

Spectrum Analyzer EUT
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3.6.5 Test Result of Peak Excursion Ratio

<Normal: 3x3>

Test Mode : 802.11a L/M/H channels  [Temperature : 25~27C

Test Engineer : |Lewis He Relative Humidity : |64~66%

Peak Excursion Ratio Plot on 802.11a Channel 36 - Chain O
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Peak Excursion Ratio Plot on 802.11a Channel 36 - Chain 1
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